28493-GO01

o IESREN Company

SERVICE PARTS MANUAL

GASOLINE POWERED UTILITY VEHICLE
(1200 SERIES)

MODEL YEAR: 1998
REVISED: 4/99



SERVICE PARTS MANUAL

1200G

GASOLINE POWERED
UTILITY VEHICLE

SERVICE PARTS DEPARTMENT INSIDE USA PHONE 1-800-227-7029 FAX 1-800-752-6175
OUTSIDE USA PHONE 010-1-706-798-4311 FAX 010-1-706-771-4601
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA 30903-0388

Service Parts Manual



I LIMITED WARRANTY |

WARRANTY

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH OR THE E-Z-GO
WARRANTY DEPARTMENT.

THE USE OF NON E-Z-GO PARTS AND HARDWARE MAY VOID YOUR WARRANTY.

TAMPERING WITH OR ADJUSTING OF GOVERNOR TO PERMIT THE VEHICLE TO OPERATE
AT ABOVE FACTORY SETTING OF 12 - 15 MPH WILL VOID YOUR VEHICLE WARRANTY

i Service Parts Manual



GENERAL |

£ L 0 I [0 1 U o - [+ (-3 |\ (o 8
How to use the E-Z-GO Service ManUAal ..........cccciriiiiiiiieitee et sere e e s s s een e e s s ee e e s s ssan e e vii
lllustration ...........cccuueeee R S R o - [« (-3 | [« B
ACCELERATOR

0 ACCElErator PEAAI BOX......ciicciiiiiieeieiicieenieereree s sere s st e s see e s sra s s e ee s e s s see s s e rae s s e e nneen e s sannnens A-1

X eT o= (=T = L (o) gl =T F- | PSPPSR A-2

* Choke Cable, Accelerator Linkage, GOVEINOL .........cccvieirircrierieesecrr s seressseeeseneesssen s sssssessssssnesas A-3
AIR FILTER

* Air Cleaner Box, Air Filter, PCV HOSE ......ccuiieciercieeriercrtestes e sevee s ssesr e e e s ssve e s sneese e e s neeean B-1
BODY

* Front Shield, Cowl, Instrument Panel, FIOOrPans.........c..coooiieceriiernce e s eseesenesneesane C-1

* Seat Frame, Splash Panels ...ttt C-2

* Floormat, Seat Wrap, Side Panels, Rocker Panels ..........ccoooeeiiiieiiiniccnieicccceeen e sneeeeeas C-3

* Seat Filler Panels, Rear Fenders, Rear Panel, Front BUMPEr..........cccovivieiciciniiniinnceen e C-4

* Ash Tray, Ball Hitch, "C” HItCh......ccoci e C-5
BRAKES

* Brake Pedal (With IGNTS)......coiiiiiiii et e s e e s s s er e e s s e e e s s ananeeens D-1

* Brake Pedal (WithoUt IGhES)........oiciieee e e D-2

=] £ 1 T IR g1 e Vo 1= TS D-3

O WWHEEI BIaKE ... .ueeiieiiciieie ettt sttt sttt r et e s e st e e s e e e s se s e e e s e e s e eeeea e nne e e e se s sneae s e e raneseennnreeas D-4
CABS AND VAN BOX

L - o PSPPSR E-1

* Cab Mounting Brackets, Windshield Wiper, Pivot Mounting Spacer .........cccccccvvecceerrneerncccreesscneen. E-2

Ll B ToTo] £ TS ] (o] o T Mo | | AU RSOOSR S OPRO E-3

» Worklights, Defroster/Cooling Fan, Switch Panel..........c.ccooiiiiiiiiiee e E-4

L= T 07 Vo TN 7 o 1 USSR E-5

L= T = o) USRS E-8
CARBURETOR

L7 14 011 (=1 (o) O F-1
CLUTCH

* Drive Clutch, Belts, Driven CIULCH .......ccccovrieiieeiiiineescer st ssae st see s st e s e e e sne e ssnessseens G-1
DIRECTION SELECTOR

L T =T (o TR T=Y (=T (o O H-1

Service Parts Manual i



| GENERAL INDEX - |

ELECTRICAL SYSTE

* Battery, Solenoid, Starter/GENErator.......c.ccecuiiricrererie e et ssae e s ssrn e s ssee e s r e s ssneeeseans J-1

L =1 L=T o (o= T = (= PRSP J-2

L o (o TR W= = o T PN J-3

* Headlight, TaillIghis .......ooc ettt s n s J-4

* Ignition Switch, Indicator Light/Fuel Gauge, Turn Signal Assembly.........cccccvceriiviccvenecneenniennnns J-5

@ HOUE MEBLEI ... e e b e J-6

¢ Strut-Mounted Strobe and Work LightS.........coooriiiiiiccceeece e e J-7
ENGINE AND MUFFLER

* Engine, Oil Filter, Spark Plugs, Muffler, Spark Arrestor.........cccecovecvireriesiere e e rees e seeeee e K-1
ENGINE AND STARTER MOUNTING

* Front Mount, Rear Mount, Starter/Generator..........c.ccoceievercennnernn st ene s s e eeas L-1
FRONT SUSPENSION

 Front Axle, Spindle, Wheel Hub, Shock ADSOIDET.........ooi ittt M-1
FUEL SYSTEM

* Fuel Tank, Fuel Gauge, Fuel Filter, FUEI PUMP .......ccccoririiiie et N-1
REAR AXLE

* Axle Shafts, Seals, BEANNG .....cocecvcirieereree i reeeretre e e s s se e st e sssre s sesr e e s sr e s s eeesenneesenneesanne P-1
REAR SUSPENSION

* Spring, SOCK ADSOIDET ......cccuiiiiiiiiii s Q-1
SEATING

* Seat Bottom, Seat Back, Hip Restraint.........ccouicoiiicoiii et R-1
STARTER/GENERATOR

© Armature, COil, BrUSNES .....ueueeieeeiieeeeietteeeeette e s s esssse s seseseeeesssessaesessnsasssnsnnnnnn S-1
STEERING

* Steering Box, Steering Shaft/Column/Wheel, Tie ROAS.......ccocvvecieiciiiirrennrere e sreeeeas T1
TRUCKBEDS

* Manual Dump Bed, Bed Decals, Pivot MOUNLING ......cccceiiiiirie et U-1

e Tilt Latch, Bed Prop ...ttt s u-2

L ST I g1 o - T 4o U-3

* Electric Dump Bed, Bed Decals, Pivot MOUNtING .....c.ccoiieriiieieeee e uU-9

* Electric Circuit Breaker, Toggle Switch, Actuator, Battery Connection .........cccccccevvveeveerverccennnne U-10

® Bed LINEE, RAMP ettt rceeec e s s te s ste e e s eeesens e s e steesanaeseassesessasessnseessnssessnseesanseesanssesannans u-11

* Flat Bed, Bed Decals, Pivot MOUNtING .......c.cooviiiiiinieiiiicnct s u-17

N I = (o) o TR =TT o o o T SRR U-18

L2 T (e To T = 7T SRRSOt uU-19

¢ REfreSher COOIBT UNit ...ttt et e e e e e ene s ae s e e s s e e e sae e e e sanessenns u-23

iv Service Parts Manual



;,;| GENERAL INDE |

LT o T [T o O RO V-1

¢ Inside Rear View Mirror, WIndShield ...........eeveeeieieeeeieeeeeeeeeeceeseseseessessseseesesersesessssnsnnnnnes V-2

¢ Round, Side-Mounted Rear VIEW MIITOIS .......uuueeeueereeuieneurinnnsinninnnnereesssesesseseesesesessessssesssssssnnnnns V-3

¢ 3 SiAdEd SOft ENCIOSUIE ....uveeeieiieicctiirieeeeeereeecitnrreereseeesesnsreseeeeessesseassssssssresreseeesseasssssssnnsasenneanens V-4
WHEELS AND TIRES

* Tire and Wheel Assembly, Wheel Rim, Valve Stem, HUb Caps ........ccoceeeircreenenncecceeece e W-1

Ll 180 T2 T o =SSR W-2
SPECIALTY PRODUCTS
Special Tools, Performance Products, Paint...........ccccccveveiiiieiniierrrirte s s ere s e s sn e s s see e sss e a e Appendix - A
ACCESSORIES
AACCESSOIY LiST..euutiieiieeiiereiiee et et s e st e s e st e e e st e e e s e e s sane e s ase e e neesaareseeneeesansaensseeesansnessannessennaneran Appendix - B

Service Parts Manual



Notes:

vi

Service Parts Manual



. HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

This manual is divided into several sections:
* GENERAL INFORMATION
* |LLUSTRATED PARTS BREAKDOWN
e APPENDIX

The first section, GENERAL INFORMATION, contains the following information:
e  WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of SPECIALTY PRODUCTS and ACCESSORIES.

USE OF THE MANUAL

To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see Body located in the ILLUSTRATED PARTS BREAKDOWN section of this manual for
its location) and note the complete number shown on the plate.

Service Parts Manual vii



TITLE TITLE

LEFT HAND ILLUSTRATION PAGE

PARTS LIST (CONTINUED ON
CONTINUED ON RIGHT HAND PAGE
(< REQUIRED) REAR OF PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying descrip-
tion for specific information regarding the part.

2. IFYOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: ltis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service
Manual is available from the E-Z-GO Service Parts Department.

viii Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual



A

........................................................................... S .

1 - Includes ltems 2 - 44
40 - Includes items 41 - 44

Page A-1 Service Parts Manual |



| Gasoline Vehicle ACCELERATO

5@ ‘@ 111

64 - Includes ltems 65 - 72

51

Belt Cover

on Engine .
\% 91 /$
80— ©
88 | ?
> 92
87 g/
| )
83 - Includes ltems 84 - 94 88 P 93
104 - Includes ltems 105 - 117 J
89 B &94
90
86 - Includes ltems 87 - 94

Service Parts Manual Page A-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

I A (o) Gasoline Vehicle I

CCELERAT

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72062-G01 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 44) .....ueeeeveereeeeeeeeeeeeeeeeed 1
2 70116-GO1 ACCELERATOR PEDAL BRACKET .......ccotttrieeriereeeseescneeseesenesneesevessnsens 1
3 00684-G6 SCREW, #8 - 32 X 3/4" LG ...eeieeeeeeieeecete s secieter s ccvenee e r e s e ne e e s e 4
4 25853-G02 PEDAL BOX AND COVER ....co ottt ee e 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LG. c..eeteeeeeeeeeretee et s cee e s cve e s stee s sene s e e e ne e s e 4
6 25861-G01 MICRO SWITCH ..ottt e et se e e e e e s nnne s 1
7 00982-GO1 SCREW, #4 - 14 X 5/8" LG ....veciiieeieeeriesrreerctecesscee st ereesesessse e s e e ssneenns 2
8
9 72066-G01 CONTROL ARM ......ooiiiicetectte sttt s s st e s s saee s s snee e s et e s et e s snreseessee s nsnessanes 1
10 23860-G1 1y | [ O 2
11 24621-G1 NYLON WASHER, 5/16".......ooi e eceeeiecite et eseceee e s s eee e e s e ae e s e nnne s 2
12 12064-G1 PUSH NUT, 5/16"..... ettt et r e scnre e s s e r e s s s e e e s s e e e 1
13 25768-G01 PIVOT ROD ..ot s e e s e s n e s e e r e seae e e s s 1
14 72199-GO1 PIVOT BRACKET ....otiiiiiiiiieti et st ssisessssreeseee e sssnessesseessseesesnesssenssasssnsanss 1
15 14390-G1 LOCK NUT, 3/8 - 24 ..ottt st e e s resnen e s s sne s e s s s e s s me e 1
16
17 72198-G03 MICRO SWITCH CAM.......coiierceeerir e rrresscees e s esee s eee s s se e s e e s e e s snes 1
18 00550-G4 LOCK NUT, 5/16 = 24 ...t ettt s en e s ee e s s ine s s ae e s e s s e e e 3
19 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG ..cevecreerceee et st ve s s een s 1
20 72074-GO1 CONTROL ARM LINK ..ottt srre e s eseees s s e e s s an e s senaeasnns 1
21 72225-G01 SHOULDER BOLT, #10 - 24 X 11/16" LGi.cccuvtiiieeeereee e s 1
22 00532-G4 LOCKNUT, 5/16 = 24 ...ttt rere s scee s st seeee s ne s s e e s s e e s e e s 2
23 17677-G1 SPRING RETAINER ..ottt eere s s s e e s et s s e e e ne e e 1
24 17979-G1 ACCELERATOR ROD BUSHING .......ccoviiretinierctreserereesieesseeseessneessnessanes 1
25 73046-G01 COMPRESSION SPRING .......cooiiiiitiieriienciescrreseesssessseesssessessesesssesssneesns 1
26 17677-G2 SPRING RETAINER ...ttt e s 1
27l 72072-G01 ACCELERATOR ROD .....uttiiiiciiiiietesetresssneessessstesssssssssssessssessnsesssnenaneas 1
28 10385-G4 CLEVIS YOKE (ADJUSTABLE)........ccooiiriiereerctrctessesstesseeeeseeseee s seeesneenns 1
29 10386-G3 CLEVIS PIN, 5/16" X 1" LG c..uvteeeieceeeecteeeeeie e ecee e e n s s e s 1
30 17838-G1 NYLON BUSHING ......coooiiitecteeercerceesesserseseesssnesseessneesssesssnesteesssessnssenns 3

Page A-3 Service Parts Manual




| Gasoline Vehicle CELERATOR l

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QY.
31 | 17255-Gf TEFLON WASHER, 5/16"ovrserosoereseresseesssemeesseeeesseeessseeeesseeeessees s 1
32 | 10387-G3 COTTER PIN, 3/32" X B/4" LG evrvoseeeeseeesseeesseesesseeessesessnees e 1
33 | 70134-Go1 PEDAL PIVOT PIN oo eeeeseessseeesseesssseesessesssssssesseeessseeessseeeseseeeee 1
34 | 00986-GO1 PUSH NUT, 9732 oo eeeeeseessseresseeessseessesesesseeeeseees e sereeesenee 1
35 | 14390-G10 LOCK NUT, #10 = 24 sseesesseesesssessseesesseesessneeesseeee e 1
36 | 12730-G1 WHEEL BEARING GREASE (NOT ILLUSTRATED)...cereseereseerssseresssn AR
37
38 | 72201-Gof WIRE HARNESS (PEDAL BOX) c.vrveeeeeseveessenersseesessesessneesssesessseeeessn 1
39 | 72065-Go2 ACCELERATOR CABLE ...o..cooseeseseersseeessseeresseessssesesssesesseesesseees s 1
40 | 25799-Got ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 41 - 44) ........... 1
41 | 27844-Goft ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 42 - 43) ........ 1
42 | 15766-G1 OVAL RIVET, 3/16" X 3/8" LG 1vveereseeeresseeresserssseessssreesssreesse 6
43 | 27512-Go ACCELERATOR PADAL PAD ..oceeoesoeeoesoeeessesesseessseenesssnesee 1
44 » ACCELERATOR PEDAL ..ooseeeesecersseeseseessseessssnsessessessessssnee s 1
45 | 00827-GB | CARRIAGE BOLT, 1/4-20 X 1" LG errserrsreersssmersssmessssesssssssessesesssseesseeeon 2
46 | 11027-G2 | LOCK NUT, 1/4-20 corsoorosoeessoesseesssseessssessssessss e sssesessese e ssereessnesen 2
47 | 00715:G2 | BOLT, 516 - 18 X 136" LGurverrrrerrrreerssserssssessssesssssesssesessesessreesssnesee 2
48
49
50 | 72401-G02 | CHOKE CONTROL ASSEMBLY (INCLUDES ITEM 51).ccrrsvcrosseresssrersssere 1
51 | 00544-G4 JAM NUT, 546 = 24 eovoeoee e seeesseessseesessees s essesesseesesseeessseeee s 2
52 | 00568-G4 | LOCKWASHER, 916" coooooooeersseersssessssesssssessssessssesesssssessereesseneesssneeee 1
B3 | 00545-GA | NUT, 916-18 ceroreereeerrsoeessessssesessessessesesssessssessssessessssessessesseeeessseese 1
54
55 | 72155-G01 | RETAINER wooeeroroeeeseeessessseesssessessneesssessssesessseessssesssssee s sseeesssees e 1
56 | 72154-GO1 | CHOKE CABLE ADAPTER....coosseersseeesossersssseessseesssessessessesseessresssseese 1
57
58
59 | 25737-G01 | CARBURETOR LINKAGE ROD (INCLUDES ITEMS 60 - 62)..croscrosoocerrsnns 1
60 | 25737-Gof ADJUSTING ROD (SHORT) w.coreeereseessseeessssesesssesessesessoeessseesssseeeen 1

Service Parts Manual Page A-4



| ACCELERATO | Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 24465-G1 BALL JOINT SOCKET .....ucoiiiiiirinctniniss s ssassss s sassaees 2
62 00526-G4 NUT, #10 = 32t 2
63
64 25760-GO01 CARBURETOR LINKAGE BELLCRANK (INCLUDES ITEMS 65 - 72)............... 1
65 25759-G01 CARBURETOR PIVOT ...ttt 1
66 23860-G1 BEARING ..ottt 2
67 24621-G1 NYLON WASHER, 5/16".....cci ittt 2
68 25768-G01 PIVOT ROD ..ttt e e 1
69 12064-G1 PUSH NUT, B/16"......eee ettt e e s 1
70 24479-G1 BALL JOINT BALL .....oiiiiiiici ittt 2
71 00565-G5 LOCK WASHER, #10 .....oooiiiiiiiiiinniisnini sttt ss e 2
72 00526-G4 NUT, #10 = 32, 2
73 72197-G01 PIVOT BRACKET ...ttt 1
74 14390-G1 LOCK NUT, 3/8 - 24 ..ottt ssss sssssssssnssssnend 1
75 00414-G8 BOLT, 1/4 - 20 X 1" LG .ottt sre e e 2
76 14390-G4 LOCK NUT, 1/4 = 20 ...ttt as s 2
77
78 72254-GO1 THROTTLE LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 79 - 81).............. 1
79 72255-G01 ADJUSTING ROD (LONG) ....ciriiniininiriiniiieneesese st sse s esaessnens 1
80 24465-G1 BALL JOINT SOCKET .....oiotiiiiirrinrinie ittt 2
81 00526-G4 NUT, #10 - 32ttt 2
82
83 25702-G01 GOVERNOR PIVOT BRACKET ASSEMBLY (INCLUDES ITEMS 84 - 94)........ 1
84 25655-G01 BELLCRANK BRACKET ......ccocttiiiiiitiiesrcstntt st se e sne s 1
85 14390-G1 LOCK NUT, B/8 - 24 ...ttt s s 1
86 25763-G01 GOVERNOR PIVOT ASSEMBLY (INCLUDES ITEMS 87 - 94) ..........c.c.... 1
87 25762-GO1 GOVERNOR PIVOT ...ttt rresre e s s se e ee s 1
88 23860-G1 BEARING ...ttt st sae e s 2
89 24621-G1 NYLON WASHER, 5/16" .......cooiiiiiriiinitc it 2
90 25768-G01 PIVOT ROD.....ciiiiiiiiiiectice ettt e e e 1

Page A-5 Service Parts Manual



| Gasoline Vehicle ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 12064-G1 PUSH NUT, 5/16" ...ttt 1
92 24479-G1 BALL JOINT BALL ...ttt 2
93 00565-G5 LOCK WASHER, #10.....ciiiiiticniicrnienennnin e 2
94 00526-G4 NUT, #10 = 32 .t 2
95
96 00276-G6 BOLT, 5/16 - 24 X 3/4" LGi....rrririicirsintcrinn i 2
97 00565-G8 LOCK WASHER, 5/16" ......ooiiiiriiiiiiiiiieserieee sttt 2
98
99 25737-G03 GOVERNOR LINKAGE ROD (INCLUDES ITEMS 100 - 102)....c.ccceoeecvnurrinnes 1
100 | 23722-G1 ADJUSTING ROD .....eoiiiiiiiiiiiiiiiiinsresis it aessaens 1
101 24465-G1 BALL JOINT SOCKET ......oiiiiiiiiiiiininir st sre e 2
102 | 00526-G4 NUT, #10 = 32 2
103
104 | 25690-G01 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 105 - 117) .......... 1
105 | 25765-GO1 GOVERNOR BELLCRANK ......ooiiiiiiriintiie st 1
106 | 24479-G1 BALL JOINT BALL.....ceiiriirctiricnit s 1
107 | 00734-G5 LOCK NUT, #10 - 2.t sasesnend 1
108 14390-G4 LOCK NUT, 1/4 - 20 ..ottt ssn s 1
109 | 22751-G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 110 - 117) ........ 1
110 22752-G1 GOVERNOR BRACKET ......iciiiitiininnnnie s 1
111 25274-G1 GOVERNOR ROD ......cociniiiirien st 1
112 22754-G1 BUSHING ... .ottt 1
113 25661-G01 CUP WASHER ..ottt 2
114 23578-G1 COMPRESSION SPRING ......ccooiieiieriitiitininn s sasennd 1
115 22754-G2 BUSHING ...ttt 1
116 23859-G1 GOVERNOR ADJUSTER ..ottt 1
11l7 00526-G4 NUT, #10-32 .. e 1
118 00491-G4 SETSCREW, 1/4 - 20 X 1/2" LG .ceiiiirerii sttt s 2
119 25738-G01 SPRING ...ttt e n e e 1
120 | 25286-G1 SAFETY SEAL, 3/8"..... ittt ettt e 1

Service Parts Manual Page A-6



| ACCELERATOR asoline Vehicl

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 12064-G3 PUSH NUT, 3/16" ...ttt s sse s 1
122
123 | 25653-GO1 ACCELERATOR CABLE BRACKET ..ot 1
124 | 26826-GO1 LOCK WASHER, BMM.......cccootiiiiiininiiinnisisis s s s 2
125 | 26827-GO1 NUT, M8 X 1.25MM ...ttt s 2
126
127 72055-G01 ACCELERATOR CABLE BRACKET .....ccooiirttrietrieeerernrcsres s 1
128 17618-G1 WIRE TIE ...ttt e s s e s 7

Page A-7 Service Parts Manual



Gasoline Vehicle

Service Parts Manual

Page A-8



AIR FILTER

Gasoline Vehicle

Ignition Coil

Carburetor

Service Parts Manual

Page B-1



| Gasoline Vehicle AIR FILTER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26727-G01 CARBURETOR / AIR BOX GASKET .....coiintiiieriiininntnrssinss e 2
2 26728-G01 CHOKE BRACKET ...ttt sttt sn s san s ssne e 1
3
4 23726-G6 SPACER, 7/168" ... e 4
5 72178-G02 HOUSING ...ttt 1
6 51400-G1 LOCKWASHER, 6 MM.....ccoiiintniii et sss s s s 2
7 13632-G1 NUT, MB X Tttt st s e s 4
8 72529-G01 BAFFLE ...t 1
9 72514-G01 STUD, MB X 1 XBIMMLG. ...ttt 2
10
11 72147-GO1 HOUSING MOUNT GROMMET ....cooiiiiiiiiiriiinieesenie st 2
12 23726-G7 SPACER, 9/16" ...t 2
13 26671-G01 BOLT AND WASHER, M8 X 1 X 30 MM LG. ....oceceiirriieicriiec e 2
14 26701-GO1 WASHER, B8.5MM ...ttt s s 2
15
16 72368-G01 AIR FILTER ELEMENT ...ttt sne s 1
17 72179-G02 AIR FILTER COVER .....oiviiiirir sttt 1
18 72145-G01 0 1] TN 3
19
20 72146-G02 INLET COVER ...ttt e 1
21 00614-G5 SCREW, #8 - 18 X 5/8" LG c.eeruiriririreritriicnt e 6
22
23 72151-G01 PCV HOSE ...ttt 1
24 74093-G01 LABEL (WARNING) ...oovieiiiiiiieiintc sttt ene 1

Service Parts Manual Page B-2



Gasoline Vehicle

OPERATING
WEIGHT

RATED
CAPACITY -LBS -
—

KG
KG

18 - Includes ltems 19 - 22

RATED
OUTPUT Kkw
[ (7
RECOMMENDED TIRE INFLATION
FRONT REAR

SERIAL NUMBER

b IMANUFACTURING CODE ¢

| —i~4 ] m I TEXTRON
E-Z-GO Division of Textron, Inc.
P.O. Box 388, Augusta, Georgia USA 30903-0388

Page C-1 Service Parts Manual



Gasoline Vehicle

L R R

Service Parts Manual Page C-2



Gasoline Vehicle

Page C-3 Service Parts Manual



Gasoline Vehicle

108 110 109

106

111
112

107 109

Service Parts Manual Page C-4




Gasoline Vehicle

114 - Includes ltems 115 - 118

S

Vehicle Rear Bumper

120 - Includes ltems 121 - 125

127 - Includes ltems 128 - 132

Page C-5 Service Parts Manual



| Gasoline Vehicle BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.
1 70047-GO1 | UPPER FLOORPAN ....ocoemeeeeeeeesssssssseessmssessesssssmasssssssssssansssesssssessssssssssens 1
2 14601-G11 | RIVET, 3/16" X 916" LG coeeveeeereeeereeeeeessssseeeesssssssesssssssessssessesssesssessssssssssssneee 9
3
4 70451-GO1 | LOWER FLOORPAN........cceerveeeeeeesissesseeeseeesssssesssseesssssssssssessssesesseesssesssssssans 1
5 14601-G11 | RIVET, 8/16" X 9/16" LG cvvveveeeeeeeseeeeeeesessesseessssssssssssssssssssessssssssssssnssesssasnee 7
6 70452-GO1 | ACCESS COVER......oceemeeeeeseeeeeosesssesssesseesssseesesseseessssessssessessssssessseeesssesssesennns 1
7
8 27166-G02 | FRONT SHIELD ......oeoeeeeerseeseeeeeeeessssseeseesessesssseessssesessesesssesesesssesseesesssssseeseens 1
9 71015-G01 | FRONT SHIELD BRACE.........covveeoeeesseeseeeeeeesssseessesssesesssssssssassesesessssssesssssssens 2
10 | 01038-GOT | SCREW, 1/4 - 20 X 1/2" LG covvvveeeeereeeeeeereeeeeessseeeessseesssseesseseeesssseessssssessessseees 4
11 16469-G7 | WASHER, 1/4" .oooooeeeeeeeeeeeeeeeesesseeeeseeseeeeesseeseesseesesseesessesseseseessseesesesseesseensssee 2
12 | 16816-G2 RATCHET FASTENER, 1/4" X B/4" ..oooeeeveeeeeeeesseeseeeeeeesssseesssssesssseseseseessssssssees 2
13
14 | 71143-GO1 | SPLASH PANEL ASSEMBLY .........ooveoeeeeeseeseeeesseesseessssesssessesssseessssssssssnsene 1
15 | 27919-G02 | FOAM TAPE, B/4" X 2 LG ovvoeeeeeeeeeeeseeeeeeesssseseeeessessssesesssssessseesssssssssssssseessnnns 3
16 | 16816-G2 RATCHET FASTENER, 1/4" X B/4™ eeooreesvveeeeesesseeseeeeessssseessssesssssesssssssssssnseoees 1
17
18 | 71151-Go1 | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 19 - 22) .........ovveeernnnnn. 1
19 | 71153-Go1 BALL DEFLECTOR (PASSENGER SIDE)...........oovvveeeeeesesssmeseeeessssssssssneeee 1
20 | 71154-Go1 BALL DEFLECTOR (DRIVER SIDE).......c.ecosroereeeeeeessseeseeeeeessseessessessssssssees 1
21 | 00614-G5 SCREW, #8 - 18 X 5/8" LG ...ovvvveeeeerreseseeesssssssssesssesssssssssssssssnanesessssssssneseees 6
22 | 71158-Go1 INSTRUMENT PANEL INSERT (FOUR CUP).........ooosieerreeceesssnsssesssssneeoees 1
23
24 | 71177-GOT | LABEL (SAFETY) .ooiooeooeeeseeeseeeeeessssssseesssessessesssssssssssssssssssssssssssssessnssesesssseed 1
25
26 * SERIAL NUMBER PLATE ... eeeeeoeeeeseeeeeeseeeeseeseeeseesssssesssssemesssssessessseessesssessennd 1
27 * CAPACITY PLATE ....oocooooeeeeeseeeeeeeessssseeeeseseesseseessssseesssesssssseessseeseessaesssesssesenns 1
28 | 10570-G9 RIVET, 1/8 X 11/32" LG vvveeeoeeeeesssseeeeeeeeeoeeseesesessseseessseseesessssssssssesseseesmesessees 4
29
30 | 00740-G4 | SCREW, #10 - 32 X 1/2" LG eoovooveeeeeeeeeeeeeeeeomeeseessseeeseessesesseeseesssssesssssesssseesssnens 4

Service Parts Manual Page C-6




Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | 00921-G8 | NUT, #10 = B2 oooooeeeeeesesseseeseeeeeesseeeesseseseesssssssesssssesesssensesssssesssessesssssesssseesesseeees 4
32 | Z1115-G0T | VINYL TRIM coooooeeeeeoeeeeeeeeeeeeeeeeeeeesseseeesssssessssesesssessseeesssssssssssssssssessessssssessseneees 1
33
34 | 14601-G13 | RIVET, 5/32" X 916" LG crrvvvveveeeeeeeeeeesrssssseeseeseesesesmsemessssssessssssssemssessssssssssssssees 10
85 | T10B1-G* | COWL woovreeeereeeeeeeeeeeeeeessssssessssssssssssssssssssssssssesessssesmessesssssssssssesesesssesssesssessesesennees 1
36 | 71037-G02 | NAMEPLATE (E-Z-GO)uooreeeeeemeeseeeesssssesesesssesssesssmmssssssessesesssesesessssssessssesenes 1
37 | 12064-G3 | PUSHNUT, B/16" ....ooooeoeromeeeeeeeeemmmmsesssssesesesssssessssssssssssssssssssssssssseessessssssesssssesenees 2
38
39 | 14601-G13 | RIVET, 5/32" X 9/16" LG creevovveeeeeeeeeeeeersssseessesssesesesmsmmssssssesesesessesssssssssssessseseees 2
40 | 71055-GOT | RIVET, 3/16" X 3/8" LG eoeeeeeeerrsseseessessssessssssssssssseeeseseesssssessesssssessssseseseseensssse 7
41
42 | 71056-GO1 | BOLT, 5/16 - 18 X 5/8" LG rverveeeeeereeeerssssssssssseesesesssemenssssssesssssssesssssssssseessssssees 4
43 | 00570-G2 | WASHER, 5/16" weomremeeeeeseeseeseseeseseseeeesssssssessssssesssssssessssssssessssssssssesessessessssesenes 4
44
45 | 70244-G02 | SPLASH PANEL...ooeeommmeeeeeeeseesssesesssssesssssessseseeeseesesesesesesessssessssssssssemesneessssssssn 1
46 | 00715-G2 | BOLT, 516 - 18 X 13/16" LG cvvveerereeeeeeressssesesesesessssssmeessssssesessssssssmssessessessssesenes 2
47 | 00438-G8 | BOLT, 5/16 - 18 X 1" LG veueeeeeesseeeesssessssssssssssssessseesseseseessessesssssssssssesssseneeessssn 2
48 | 00559-G8 | WASHER, 5/16" ..oormeeeeeeeeeeeeeemeemmesesssssssssssessessesssesssesssessssssssssssensssssssssessssennd 2
49 | 11098-G6 LOCK NUT, 5/16 = 18 cvvvvvveveeeeemsssssseeseseeeessssssseesessssesssessssssssssessssssssesesssmmesesseeee 2
50
51 | 70245-GO1 | BATTERY TRAY ..oommoeoeoeeeeeeeeommeseosesssssssesseseesessessesssssssssesesessssssesssssssssssesssssnon 1
52 | 00715-G2 | BOLT, 5/16 - 18 X 13/16" LG vvveererereeeerrrsseesseeseesssssmssssssssssessesessessesesssssseseseseees 2
53 | 00438-G8 | BOLT, 5/16 = 18 X 1" LG uveumueeerressessssesssssssssssessssessseesesseeesseessssesesssssssmesmmssssssenon 2
54 | 00571-G2 | WASHER, 5/16" w.oorueeeeeeeeseeeeemmeseesssssssssessessesessessseesssssssesssssssssessmssssssesesessssnd 2
55 | 11098-G6 LOCK NUT, 5/16 = 18 ..vvveveeeeeeersssssesessseeeesesssssssssssssssssessssssesessssssssessessessssssssseeees 2
56
57 | 70884-GO1 | SEAT FRAME......oeoeeeeeeeeemmemmamesssssssssssesssssssssssssssessssesessseesseesessesessesssseeseessmnessssnd 1
58 | 70200-GO1 | SCREW, 3/8 - 16 X 1/4" LG coosoessesoeessesseesesseseseeeeeeeeeeeeeeeeesseesesesesessssssssssssssssesses 2
59 | 70113-GO1 | ADJUSTABLE BUMPER ..co..eeemmooesesssessssessessessseeseeeeseeeeeeeeeeseeeesssesssssssssssssssss 2
60 | 11027-G1 LOGCK NUT, 5/16 = 18 eveereeeeeeeeeeeeeseeeeseseseeeeeseeessesessseesesssssssessssssssssssssssssseeseeeeeoes 2

Page C-7 Service Parts Manual




| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.

61

62 71879-G** | SEAT WRAP PANEL ......rvvereveerereesneeeeetesssessesesssssessssssssess s sasssasssnsssesssasesss 1
63 10570-G10 | RIVET, 5/32 X 9/16" LGiuevreereeeeeeerrsssessesesssessesssssssessessssssssssssnssssssnsssssssssenns 8
64 71609-G01 | SEAT HINGE PLATE.......oveeeueeeeeueeesssessseesssesssssssssssssesssssssssssssssssessssssssssssssessanens 2
65 10570-G11 | RIVET, 3/16 X B/4" LGi.rrrverveeeeereeseessssseessssssssssessssssssssssasssnssnsssssssasssnssssssans 4
66

67 71674-G** | SIDE PANEL (DRIVER SIDE) ......ooreeteeeeseessesssesesesesesssessssssssesssssssnssasssssnsens 1
68 71674-G** | SIDE PANEL (PASSENGER SIDE) ......cooreeeeeereeeesesssesseesssessessensssssssssesssnssns 1
69 10570-G10 | RIVET, 5/32" X 9/16" LG cerevrreerreeeeesssssssssessessssesssssssssasssssssssesssssssssessanssanns 4
70 10570-G12 | RIVET, 1/8" X 1/2" LG couevvereeeeeeeeeseseesseesssssesseessssessssessessssssssssssssesassssasssasssans 4
71 16469-G7 WASHER, /8" .....ooeeeeeereesesessesesissessssssesssssssssssssssssssesssssssassssssssssssasessasssasessans 4
72 34898-G01 | DECAL (WORKHORSE 1200G) ......rrvemeeerereeresssnesssssssssssesssessesessssssssssassssnnns 2
73

74 70135-G01 | PEDAL PIVOT COVER ......ovireeeeeeeeieeesessseesssessssesssesssess s ssassssnssssessssssssssass 1
75 70048-G06 | FLOORMAT ....ovurvvereeeeeeeseessssssssnsssesssssssssssssssssnssssssssssssassssassssassssssssssssssnsssnes 1
76

77 71439-G01 | ROCKER PANEL (DRIVER SIDE) ......uvuueeeeeeeeesessenssesssssssssssssssnssesssssssssssssns 1
78 71439-G02 | ROCKER PANEL (PASSENGER SIDE) .......oorueeeeerereesesesssesssesssssssesssessanes 1
79 71440-GO1 | BRACE (DRIVER SIDE).........ureeeeeereeeeeseeessssssssssssessssssessessssssssssnsssssssssssssssas 1
80 71440-G02 | BRACE (PASSENGER SIDE) .....coorreureeeerseesessnessesssesssssssessesssensssesssssesssnsssnns 1
81 00789-G2 SCREW, #10 - 24 X 1 1/8" LG evooeeeerereeeeeeeesessssessessssssesssesssess s ssssssssssaness 4
82 00660-G5 WASHER, #10......euoerveereensessesessssssssssesssassssessssssssessasessasssnsssessssessssssssessanees 4
83 11098-G7 LOCK NUT, #10 = 24 ....oorreeeeeeeeereeseeeesees s saes s ssnenns T 4
84 19247-G3 SPACER (9/32") c.vvvuevureeeeseeseessesssassessesssssssssssssssssssssssssssssssssssasssasssnssnsssssssnsess 4
85 00559-G7 WASHER, 1/4" .....oooeoveeeeeeeeseeseessesssesssesssesssessesss s ssesssssssssasssasssasssnsssnsssensssesas 4
86 14390-G4 LOCK NUT, 1/4 = 20 w..ooeeeeevceresseeseseessessseseeseessssssssssessssesssssssssssssssssssssnssssnssnees 4
87 16705-G1 SCREW, 1/4 - 20 X 1" LG 1errvveeveeeereeeseeessesessesssssssessssssssssssssssssssssssanssssessanes 4
88 23726-G2 SPACER (1/4") .oovevveveeeeeseeseeseesesssssssssesssssassssssasesssssssssssesssssssssessssssssssssssaseees 4
89 71764-GO1 | SILL PLATE TREAD.......corueeeeeetnsseseesestessssssssssssssssssssessesssesssssessssssseessssssasssens 2
90 71588-G01 | SEAT FILLER PANEL (DRIVER SIDE) .......vvoeeveseeeeeessesessssesesessessessssasessassees 1

Service Parts Manual Page C-8




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 71588-G02 SEAT FILLER PANEL (PASSENGER SIDE)......cccccevviiiiiiinienicicnsccessiennas 1
92 10570-G10 RIVET, 5/32" X 9/16" LG ...oeioiieriiiiee ettt e 6
93 20271-G3 PLUG (VEHICLES WITHOUT TOP) ....ooiiiiiericcrinrssecssie e e 2
94
95 71586-G01 FENDER (DRIVER SIDE) ......uoiiiiiiiririe ettt 1
96 71586-G02 FENDER (PASSENGER SIDE).......cccccniminiiiiiinincncciise e 1
97 71586-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) .....coooiiiiiniiiciccnesienieinnd 1
98 71586-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) .......coocvniiniiiieniniininnnnd 1
99 00414-G7 BOLT, 1/4 - 20 X 7/8" LG ...ueeeieee ettt s 12
100 00559-G7 WASHER, /4" ... ettt s s s b 24
101 14390-G4 LOCK NUT, 1/4 = 20 ..ttt s e e sne s s s sms s s mer e 12
102
103 71587-GO1 REAR PANEL......ooii it 1
104 71055-GO1 RIVET, 3/16" X 3/8" LG ...ceeiirieicrtt vt 4
105
106 74040-GO1 BUMPER ...ttt s e s s aae e 1
107 74037-G01 SPACER TUBE ...ttt saae e 2
108 19859-G1 TUBE CAP .ottt e s 2
109 00570-G2 WASHER, 5/18" ...ttt e e 6
110 75048-G01 SPACER ...t e e e 2
111 00905-G8 LOCK WASHER, 5/16".......ceeoiireiirinrc st s 4
112 01035-G02 BOLT, 5/16 - 18 X2 1/2" LG...... . 4
113
114 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 115 = 118)..ccueiiiririeerees e 1
115 27731-G01 ASH TRAY L.ttt s s s b e 1
116 27736-G01 GASKET ...ttt s a s s s ne s reeenad 1
117 75108-G01 BRACKET .....ei ittt ettt sse st e s e s ns s 1
118 00100-G4 SCREW, #10-16 X 1/2" LGi....eicireeseeecreriereee e 4
119
120 75326-G02 BALL HITCH KIT (INCLUDES ITEMS 121 - 125) ..c..oriiiierereeeeeee e 1

Page C-9 Service Parts Manual '




Gasoline Vehicle BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
121 75324-G01 HITCH. oo e 1
122 13437-G5 LOCK SCREW, 3/8-16 X 1 1/2" LGi....ccevoiiiiirriireeiei et 4
123 00571-G3 WASHER, 3/8".......oiiititirrt et 4
124 00566-G1 LOCK WASHER, 3/8".......ccuiririiririt it 4
125 00532-G5 NUT, B/8-16 ...ttt 4
126
127 75327-G02 CLEVIS HITCH KIT (INCLUDES ITEMS 128 - 132) ...cueiieecerereeeee e 1
128 75325-G01 HITCH. oot s 1
129 13437-G5 LOCK SCREW, 3/8-16 X 1 1/2" LG ...orceeveiririreeiireererene et 4
130 00571-G3 WASHER, B/ e e e aenr s 4
131 00566-G1 LOCK WASHER, 3/8".......ccoiiitiinriiene st 4
132 00532-G5 NUT, B/8-16 ...ttt et e sttt 4
133 14443-G7 CLEVIS PIN,1/2" X 2 1/2" LG ..ot 1
134 19314-G1 COTTER PIN, 2 1/2" LGttt nee s 1
135
136 75459-G01 GLOVE BOX DOORS (BOTH SIDES)......ccocciiirirnitncenerrcrsnecesssssesnns 1
137 75459-G02 GLOVE BOX DOOR (DRIVER SIDE) ......ceooeeiiiniiininine e 1
138 75459-G03 GLOVE BOX DOOR (PASSENGER SIDE).......cccccvitiirrereieeeeeniess s 1

Service Parts Manual Page C-10



i

BRAKES

:

Vehicle

1 - Includes ltems 2 - 28 @/

28

27

5 Brake Pedal (Vehicle With Brake Lights)

Page D-1

Service Parts Manual



i

BRAKES

Gasoline Vehicle

p

30 - Includes ltems 31 - 39

G
G

i

Brake Pedal (Vehicle Without Brake Lights)

Page D-2

Parts Manual

1ce

Serv



BRAKES

Gas

S

oline Vehicle

47 - Includes ltems 48 - 57

Page D-3

Service Parts Manual



BRAKES

W
2N
£
g
7/
-
//
J
W
\
NN
AN

6\\ 20 3~ s b \\'f\]\// ’ =
; SN e AR
Front of Vehicle SeET T [N
L2
S
S
117

88 - Includes Items 90 - 98, 100, 101
89 - Includes Items 90 - 97, 99 - 101
90 - Includes ltem 91
92 - Includes ltems 93 - 97

*98 - Includes ltems 100, 101

*99 - Includes ltems 100, 101

106 - Includes ltems 107 - 108

Front of Vehicle

107

Adjuster Arm

Adjuster
Housing

* E-Z-GO recommends ordering
Brake Adjuster Kit (items 98 or 99)
when replacing brake shoes.

Service Parts Manual : Page D-4



BRAKES Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 70263-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 28) ..c.oiiiiiiiiiiiiiicii e 1
2 * BRAKE PEDAL....c. .ottt ee st sn e ns s 1
3 70265-G01 PARK BRAKE PEDAL ...ttt 1
4 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5 - 7) ............. 1
5 * SERVICE BRAKE PAD ......ooiiiiiiintictne e 1
6 * PARK BRAKE PAD ..ottt 1
7 15766-G1 OVAL RIVET, 3/16 X 3/8" LGi. ..oociiiiieniineririretinsnsnsnei e 9
8
9 * SERVICE BRAKE PEDAL PLATE......ccooiiiirrn s 1
10 15932-G2 PIVOT PIN.cii e e 1
11 11737-G1 TORSION SPRING ..ottt e 2
12 12064-G1 PUSHNUT, 5/16" ...ttt 1
13 00737-G8 SCREW, #10 - 24 X 1" LGurociiiriiriiininsii it i 4
14 00739-G1 RUBBER NUT, #10 - 24 ...ttt 2
15 22362-G3 BRAKE PEDAL STANDOFF .......cocoiiiiiiiiii it e 2
16 27137-G01 CONICAL SPRING.......ooititiiree e 2
17 11098-G7 LOCK NUT, #10 = 24t sae st s s 2
18 10606-G8 MICRO SWITCH ..ottt 1
19 00645-G2 SCREW, #6 - 32 X 1 1/4" LGi...oriiiceetiececttiin e s 2
20 00559-G5 WASHER, #10 ...t e 2
21 00559-G3 WASHER, #6....utiiieieceien it 2
22 00565-G3 LOCK WASHER, #6 .....ccoeeitiiiiiiii ittt 2
23 00525-G5 N LU G T 72 RO 2
24 * BRASS SCREW ...ttt s e 2
25 00567-G3 LOCK WASHER, #6 .....cccceiitiieiiieciinci it 6
26 14628-G1 FASTON TAB ... e 2
27 24605-G1 WIRE HARNESS (BRAKE LIGHT) ...ttt 1
28 17618-G1 WIRE TIE. .ot s 3
29

Page D-5 Service Parts Manual



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

BRAKES

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.

30 70264-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 31 = 39) .oiiiiiciiiieieeier e errere s seseree e s s sverenesssssneee e s sessennaeessans 1
31 11737-G1 TORSION SPRING ...cooiiieiiieceieeie e receerer e re e s e e s sveee e e e e e e aaaaesseeeas 2
32 15932-G2 e YO I I | USSP 1
33 12064-G1 PUSHNUT, 5/18" ...eeeeececeie et tes e ceee e s eee e e s srae e s e s aee e s s e nan e e e e s e nnnranas 1
34 * BRAKE PEDAL.....co ettt ee ettt e s e e s n e e e e e e s e 1
35 70265-G01 PARK BRAKE PEDAL .......utiiiiiiiie ittt seeee e s cee e e s s sene e s s e ssane e s sessnnnnees 1
36 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 37 - 39) ..tiieeceeesieeciee e ee s seeeessee e ee e e e s tnee s e 1
37 * SERVICE BRAKE PAD ..ottt eecttteese e e e e s vae e e 1
38 * PARK BRAKE PEDAL PAD......cooieie ettt nnen e eeee e e 1
39 15766-G1 OVAL RIVET, 3/16" X 3/8" LG. ...eeeiiiceeeieececeee s s eevrteeesecreee e s e eessneee e e 9
40
41 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LGi. ..ceeieieieeecceiereeecieee e eeeee e s cae e e e s e 1
42 70581-GO1 FLANGED BUSHING .......coeeiirecec et s s n s seenenne s sen e s s s e s s s 2
43 70138-GO1 TORSION SPRING ... . ettt s s e s e s s r e nmnee e sneeeeeees 1
44 00643-G1 WASHER, B/8" ... ettt ctee e rte e e et e e s e e e e st e e e e seasrneeaessennnen 1
45 11098-G5 LOCK NUT, B/8 = 16 .eeeiiieeiiiccieiir et eee s s ccvenr e s ree s e e e s e s s e snnr e eeeeeseeessaeessnessnns 1
46
47 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 48 - 57).ccccvvviiieieriieeneecnnenns 1
48 25882-G04 LINKAGE ROD ....oiiiiieei ettt sttt e s s e 1
49 00532-G4 NUT, 5/168 = 24 ..ttt eeecetere e e s s r e et e e e e e s e s s s ar e e aaeeeeaees 2
50 * YOKE . ..ottt e e et e e e s e e s e eae e e e se st e e s sene e eeesesateae s e eannneaaeeseannn 1
51 23463-G1 COMPRESSION SPRING......coiiiieieireter et e e 1
52 23061-G2 COMPENSATOR STOP TUBE ...ttt ereee e en e s 1
53 17979-G1 BUSHING ...ttt e e saa e e s e mne e e e s e e annneas 1
54 15121-G1 WASHER, B/8" ...ttt e s e s s e e e s s e e e e e se e nnnnanans 2
55 28082-G01 EQUALIZER BRACKET ...ttt setnee e s snee e e s e ennne e e e s e e 1
56 00963-G01 SPHERICAL NUT, 5/16 = 24 ...ttt et eene e e s 1
57 11098-G9 LOCK NUT, 5/168 = 24.....eeeeee et eeetee ettt te e tee e s s ne e e e nae e e s e e e 1
58
Service Parts Manual Page D-6




BRAKES Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTYy.
59 70349-G02 | BRAKE CABLE (PASSENGER SIDE) .....oovveeureeeereeeeseessesseesseeseesssssesessssneane. 1
60 70453-G01 | BRAKE CABLE (DRIVER SIDE).....coeveeeeeeeeereressesssesssssesnsssssssessssssssssssssssens 1
61 28083-G01 | BRAKE COMPENSATOR BUMPER........cooevereeeereereeesreseseeeesasssessesssssssasssessas 2
62
63
64
65 12305-G1 RETAINING RING ..ot e eseesseessassssssessssssssssssssssssssnessessssanssnssnnens 4
66 12416-G2 WIRE TIE w.cooeeeeeceeeeseesceecessssesssesstsssss e ssessessessessssssssnssssssessenssssnssssasenns A 2
67 10386-G3 CLEVIS PIN, 5/16" X 1" LG c..ovvrvereerrseeeeseesseeessssssssssssssessssssssssssssssssssnsassssens 3
68 10387-G3 COTTER PIN, 3/32" X 3/4" LGi.uvvreeereeereseereeeesseesesssessesssssssssssessssssssssssassssssas 3
69
70 70097-GOT | KICK-OFF LINK ....ourereeeeeeeeessesesesesesessssssessssssessessessasessssssssssessessssssssssasssssassans 1
71 17838-G1 NYLON BUSHING.......oveieeeeereereeeesesseesessssssssssessesssessssssssnsessssssssssssssassssssssens 2
72 20835-Gi1 TEFLON WASHER, 3/8" .....oeoovieeereeeereeeseesees s sesessssssssssssssessssssesesss s sssssssassaans 2
73 00559-G8 WASHER, 5/16" ....ooeoeeeeeeeeeeeesseseeesesesessesseessssssssessssssssssssssssssssassessssseassssssans 2
74 10387-G3 COTTER PIN, 3/32" X 3/4" LGi..cccverrmrmmmmmnmmssssvssssssssssssssssssessssssssssssssssss s 2
75 70098-G01 | KICK OFF CAM PIVOT c...cooeeeeeeeeeeeeetseseeseeseesssesessssseessessenssss s sassssssssssnns 1
76 10097-G6 FLANGED BEARING ......ocveneeevseeseeseeseesseesessssesssssessessessssssssssssssessessessessessassanes 2
77 25103-G1 KICK-OFF CAM....ooeceeeerieeeeeteseesesesessssssssssssssssssessesssssssssssssessessssssssssssssanes 1
78 71215-GO1 | SETSCREW, 1/4 - 20 X 1/2" LG. w.cvrveeeereeeeeerreeesssssssssssssessessasssssssssesssssssssssasens 2
79 14134-G4 SPACER ... eeeeeeeeeeeeeeeesss e ssseseesseaseessasssseeassseessessesssseaesses s seesaensesansaessanssas 1
80
81 70113-G01 | ADJUSTABLE BUMPER......cooeeeeeeeeteeesesseseessssssssseesssssssssssssssnesessessssssnns 1
82 11027-G1 LOCK NUT, 5/16 = 18 w.oooceoceeeeeeseeseessesseesesesassesssssessessssssssssssssssssssssssssessssnssanens 1
83
84 70080-G01 | CATCH BRACKET w...oeoeeeeeeseeeeeseeesse e seseseessses s s sssssssssssssssssensassssesansanees 1
85 | oo0414-G6 BOLT, 1/4 = 20 X 3/4" LG ...vervvrevreereereeeeeessesssesesssssessssssssessssssessssessessassassessssnnes 2
86 11027-G2 LOCK NUT, 1/4 = 20 ..eoveeeeeeeeeeeeesesessessessessessessessesssssasssssesssssssssssssssssesesnssnens 2
87
88 72422-G01 | BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 90 - 98, 100, 101)...| 1

Page D-7 Service Parts Manual



| Gasoline Vehicle BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
89 72422-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 90 - 97, 99 - 101)...... 1
90 27945-G01 BRAKE SHOE KIT (INCLUDES ITEM 91) ..ot 2
91 * BRAKE SHOKE ...ttt et 2
92 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 93 - 97) ....ccoviviiiiiiriininiineeans 2
93 * UPPER SPRING .....ooiii ettt 1
94 * LOWER SPRING ......oooiiiiiiiirct s e 1
95 o PIN s 2
96 * CUP AND SPRING .....coeieiiireereeeree e s e ee e 2
97 * ADJUSTER SPRING.......ooiiirieceeeeeeiee e e 1
98 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 100 - 101)...{ 1
99 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 100 - 101)...4 1
100 * ADJUSTER ..ottt s 1
101 * TEFLON WASHER ..ottt 2
102 17083-G2 BOLT, 5/16 - 24 X 1" LGi. ..ottt e 8
103 15126-G1 LOCK NUT, 5/16 = 24 ...ttt 8
104 21809-G1 INNER BRAKE DRUM WASHER .......ccooiiiiiiicci e 2
105
106 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 107 - 108) .......ccovvveiiiivinennnenns 2
107 * BRAKE DRUM......coiiti e 1
108 19862-G1 LUG BOLT, 1/2 = 20 ....ciiiiiiiiiiiiiies s s 4
109 14723-G1 LUG NUT, 1/2 = 20t a s s s bt 8
110
111 21830-G1 OUTER BRAKE DRUM WASHER ......cooooiiiieriiee et 2
112 00518-G8 SLOTTED NUT, 3/4 - 16 ..cueiiiiiiirieiis it 2
113 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG ..ottt sinens 2
114 74175-G01 SPINDLE CAP ..ottt bt s 2
115
116 72036-G02 BRAKE CABLE BRACKET (PASSENGER SIDE) ......cccceoiviniiiiiecineeee 1
117 72237-G02 BRAKE CABLE BRACKET (DRIVER SIDE)......cccccounerninneree e 1

Service Parts Manual Page D-8



| caBs

1 - Includes ltems 2 - 42

See BODY
Section for P/N

55

)
ka

- See BODY
Section for P/N

Page E-1

Service Parts Manual



33 - Includes Items 34 - 42 Block
34 - Includes ltems 35 - 39

Service Parts Manual Page E-2



CABS AND VAN

Gasoline Vehicle

49

50

58 - Includes ltems 59 - 66
59 - Includes ltems 61, 63 - 66
60 - Includes ltems 62 - 66

60

59

44 - Includes Items >45 -565
45 - Includes Items 47 - 52
46 - Includes Items 49 - 54

=\, Existing
& Hardware

70 - Includes ltems 71 - 75

Light Switch
RED

Page E-3 Service Parts Manual



| G

icle

| asoline V AN

| CABS

D VAN B

X

SWITCH PANEL KIT
88 - Includes Items 89 - 103

DEFROSTER / COOLING FAN KIT
83 - Includes Items 84 - 86

Existing

% Light Switch >~ Hardware
&
@

RED
S~

BLK / 80
1= e

WORKLIGHT KIT
77 - Includes ltems 78 - 81

Service Parts Manual Page E-4



CABS AND VAN BOX asoline Vehicle

"
Q Existing

Washer, Nut

BALL CAGE COMPONENTS

g vvﬂ'“ 105 - Includes ltems 106 - 140

=

Page E-5 Service Parts Manual



Gasoline Vehicle ABS AND VAN BOX

139

N\ "’V‘”&
G
A
K

125

Y; "Q'.v"‘.“‘ A\
i
ft’:‘!’?"&h;

D
D

%

R\ "
XTI
‘: i “,0:0‘0,0 o,o,xmfofm
L

KAAX)
'523 OGRS BALL CAGE COMPONENTS

(X)
Tk

A ant,
Y, Yy
o"’f/ )f:"."“‘“”
:"/./

RO

Service Parts Manual Page E-6



132

ol
e
v
XX¢ "
t:’ftéx‘»’:‘t‘?t’}&“

0:0?»

BALL CAGE COMPONENTS

138
137

Page E-7

Service Parts Manual



| Gasoline Vehicle CABS AND VAN BOX

Front 167
and Side
Panels

Door Handle
Installation

[r—

Latch
Installation
(Driver

Panel

Door

Side
Door)

Front  Side
Panel

142 - Includes ltems 143 - 169

154

Service Parts Manual

Page E-8



l CABS AND VAN BOX Gasoline‘ Vehicle I

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a componant that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 74240-G0* STEEL CAB KIT (WITHOUT DOORS) (INCLUDES ITEMS 2 - 42).......cccccceeeunns 1
2 74240-GO*A ROOF PANEL ...ttt ee ettt e s e e s s e e s e s e e e s s e e s e snnn e e enaa 1
3 74240-G0*B REAR PANEL ..ottt ertee e ree s see e e e s ssane e s e s s anane e e e 1
4 74240-G0*C WINDSHIELD PANEL.....co ittt reeeesae e aressen s s te e s sne e s e s sene e sans 1
5 74240-G0*D FRONT CORNER PANEL (PASSENGER SIDE)......cccccocveerrierceeceeercneenes 1
6 74240-GO*E FRONT CORNER PANEL (DRIVER SIDE) .....ccccovvieriiriercincceesseesceeeseveenes 1
7 74240-GO*F RECEIVER (DRIVER SIDE) .......ooiiciiiiitiicsieeestersreesesee s seeescsnseesesaessesneeas 1
8 74240-G0*G RECEIVER (PASSENGER SIDE)........cccoeiiirrterceeereeceeeraeseseeeieeeeeeseeseneas 1
9 74240-GO*H LOWER MOUNTING BRACKET (DRIVER SIDE).......cccoverirereeceereeecneenes 1
10 74240-GO*| LOWER MOUNTING BRACKET (PASSENGER SIDE) .....ccccccecvvreirrreennee. 1
1
12 1P004A FRONT PANEL COWL SEAL GASKET (85" LG) cceccvrvveerrrreeenreenereeeerenens 1
13 1P004D ROOF TRIM (50") ..titeeiietereeterecee e eeerreeesseee s sete s seeseeaae e e seee e sne e s nn e s neas 1
14
15 6E03 FRONT WINDSHIELD MOUNTING GASKET .....cccocteereriirereereesseeessseeeens 1
16 6E03A BOLT, 3/8-16 X 7/8” LGi....uuteiceeeeeiercieescteesscceessste s seee s see s ssaae s sne e s ne e s e 44
17 6E03B LOCK NUT, B/8-16......eiiiieceeiiiiicieieeeciteessecee e s ssesnsseesasesnseessesnneseessenennssenesas 44
18 6E03C WASHER, B/87 .....ooiieeeeee ettt ee e st e s s st e e s sts e s ae e sene e s eenneeaesneesans 44
19 6E03D NYLON WASHER, 3/8”.....ccocoeiecttirieessieessieee s sesesceeseste s e sseesessseesesnesesssseens 26
20 6EO03E FRONT WINDSHIELD GLASS ..ottt e e esnssseessee s e ssssssssnes 1
21 6E03H FRONT CORNER PANEL MOUNTING GASKET ......cccccceviimrrcrierereneeeeneens 2
22 6E03J REAR PANEL WINDOW MOUNTING GASKET ......ccccccommrrirerecerrecceeereaens 1
23 6E03S ALLEN BUTTON HEAD BOLT ...cccccitieieirirriercrieesieesseieesseeesseessseneesssssessens 4
24 6E03T BED SPACER .....co ottt rtesstesttecesssae st essaesese e s ssesenesene s sesaessnaesaneennes 2
25 6E03U BOLT, 1/4-20 X 1 1/27 LGieeeiireeeceertercessseesceesseessaessaessenseee s re s s e e sens 4
26 6E03V NYLON SPACER, /47 ....ciieeecetecteeteeiesscseestessseesstessneseseesssessseeseseessneesanes 4
27 6E03W WASHER, 5/16” ...coiee et ecerseere et se sttt e e e e e e ee s esae e e s saeesesnneeens 4
28
29 B6E05A FRONT CORNER PANEL WINDOW (PASSENGER SIDE).........ccccccveunen.e. 1
30 6E05B FRONT CORNER PANEL WINDOW (DRIVER SIDE) ......cccocveveeereeeereeennns 1

Page E-9 Service Parts Manual



X

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a componant that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 6E05C REAR PANEL WINDOW .......ooiiiiiirie et sceeessecnee s rnee s senea s s s 1
32
33 74244-GO1 WINDSHIELD WIPER KIT (INCLUDES ITEMS 34 - 42).......cccoceeevrveeerneen 1
34 9PWMS85 WIPER MOTOR (INCLUDES ITEMS 35 - 39) ..ccceeiiiieeneeeneenseneeneenad 1
35 * SPACER ...t 1
36 * SHAFT COVER (SEAL) ....ciiiiireeerceteceeeereir e setee s e e esee e ee e 1
37 * NUT e s rrn e s e e s s s e e e s nee e sned 1
38 * 121 ] S ST 1
39 * WASHER ...ttt sceee s sesee et e s sne e e s e e seeneeeeand 1
40 9PWA WIPER ARM ...ttt e s e e s e s e e s n s e s an e s 1
41 9PWB WINDSHIELD WIPER BLADE .......ooo ettt ee e 1
42 9E003 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ......ccoevuvereuneens 1
43
44 74241-GO* STEEL DOOR KIT (INCLUDES ITEMS 45 - 55).....ccciiiiieieeireeeecrececeeenees e 1
45 | 74241-GO*A STEEL DOOR (DRIVER SIDE) (INCLUDES ITEMS 47 = 52) .....covvverveerenen. 1
46 74241-G0*B STEEL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 49 - 54)............. 1
47 B6E05D SLIDING DOOR WINDOW ASSEMBLY (DRIVER SIDE)........cccceceun..d 1
48 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE)......ccccooieieetiiriiereeeeesceenesssenens 1
49 6E03P LOWER DOOR WINDOW MOUNTING GASKET ......cccecceerreereercneeennnd 1
50 6EO5F LOWER DOOR WINDOW .......coiciiierererirrresiresseeesseesssenesseseessssnnessans 1
51 9DHOSH1 OUTSIDE DOOR HANDLE (KEY LOCKING) ....c.cccceireerrcereirinerenncennens 2
52 1P004B LOWER DOOR SEAL GASKET (43" LG)....ccceerereeerrereereeeerieesssaneensand 1
53 6EO05E SLIDING DOOR WINDOW ASSEMBLY (PASSENGER SIDE)............. 1
54 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE) .....ccccoctvriimrriceeerrceeernnen 1
55 1P004C DOOR SEAL GASKET (123" LG).ueerecueerrieerrecreersrreenesseeessseesesseeessesesssnesesnns 2
56 9P001A REPLACEMENT DOOR HINGE KIT (NOT ILLUSTRATED) ...cccevvveereerrirerenens AR
57
58 74242-GO1 VINYL DOOR KIT (INCLUDES ITEMS 59 - 66)......cccccererrrrerenrreeereeersseesseeeenes 1
59 9DVK-L VINYL DOOR (DRIVER SIDE) (INCLUDES ITEMS 61, 63 - 66) ................ 1
60 9DVK-R VINYL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 62 - 66).............. 1

Service Parts Manual Page E-10




CABS AND VAN BOX Gasoline Vehicle

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a componant that is not available as an individual part.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
61 | 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE)......cc.ureeeeeereeeeeesreseesseseeeeseon 1
62 | 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE) ..ocvssssssssssssssessssseessnsesseen 1
63 | 9DCK DOOR CHECK (NOT ILLUSTRATED) ......cooumreeeeesresssesesseeeessessssenn 1
64 | 9DSTK1 DOOR STRIKER (NOT ILLUSTRATED) ......vveerreeeeeeeemsssreeseessessesasnns 1
65 | 9DGH1 DOOR GRAB HANDLE ............correeemeenssesensesesesssseeessssssessssssnsssssaen 1
66 | 9DHOST OUTSIDE DOOR HANDLE (KEY LOCKING) .....conveeeeeereeeesseseeesssene 1
67 | 9PSSHL REPLACEMENT DOOR HINGE (DRIVER SIDE) (NOT ILLUSTRATED)........... 1
68 | 9PSSHR REPLACEMENT DOOR HINGE (PASSENGER SIDE) (NOT ILLUSTRATED).| 1
69
70 | 74245-G01 | STROBE LIGHT KIT (INCLUDES ITEMS 71 = 75)...ceeeeerreeeesesseeresesseeesssesennnns 1
71 | 9PSLRL STROBE LENS.......oovveeuereeeesaseessssssssesesssssssssssssssssssssessssessesssssssssesssesssessnns 1
72 | 9E0O1 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) .......vvvoereeeeeerseeseeeed 1
73 | 9E002 TOGGLE SWITCH...o.oorreveeeseeeeeesseeseeseesessssseseeseessssssesssssaesssseessssssssesen 1
74 | 9PSLRB REPLACEMENT BULB (NOT ILLUSTRATED) ....o.o.orveveerereeesesessseseseeseenend 1
75 | 9PBOO1 BRACKET ..o eeeeeseseeeesessseessssssessess s esssses s esssssessessssssssessssasssssees 1
76
77 | 74247-G01 | WORK LIGHT KIT (INCLUDES ITEMS 78 = 81) w.ocourmeeeeesreeeeveeemenesesssssseeneeneens 1
78 | 9LW1A WORK LIGHT (INCLUDES HARDWARE).........coeveeeeeeereeeessseseeesneseeessnn 2
79 | 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) .........cooerreeenenresenns 1
80 | 9E002 TOGGLE SWITCH...oooovvevereeessesseesssesssessssssssesssssssessssssssssssssesssssssnsnee 1
81 | 9PBOO1 BRACKET ... eeoeeeeeeeeeeeeeeeesssssessssessseessessesssssssssasesssessassssssesssssssessassssssnns 1
82
83 | 74248-G01 | DEFROSTER/COOLING FAN KIT (INCLUDES ITEMS 84 - 86) ..........cooovevnnnn: 1
84 | 9PDF FAN oo eeeesseesssessssesessssssssesses s ssssssesss s esssessssessesaseseseeeed 1
85 | 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) .....vveeeeeeeeeereeesen 1
86 | 9PFHK HARDWARE KIT .....oooorreeeseinmessssssasessssssssessssssssssesssssessssssssssessnsssssssssn 1
87
88 | 74250-GO1 | SWITCH PANEL KIT (INCLUDES ITEMS 89 - 103) c.oeurveeeemreeeeseeeeerseseresseseeesen 1
89 | 9PSF1-001 SWITCH PANEL .....oooooeveeeeseeeeeeeesseseeesessessesssssessssssssssessesessesssensseseneesen 1
90 | 9PSF1-002 MOUNTING BRACKET AND HARDWARE ..........correereeneereeesesesseeesesseeneed 1

Page E-11 Service Parts Manual



| Gasoline Vehicle CABS AND VA

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a componant that is not available as an individual part.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
91 9PSF1-003 ADHESIVE LABELS ........uoueeeceteteeseeeeetes s sssessses st sesssssesss s sessssnsssas 1
92 9PSF1-004 3 AMP FUSE (NOT ILLUSTRATED) ....c.oevverrreceeeeeeescseessesesss s sessessssnees 2
93 9PSF1-005 5 AMP FUSE (NOT ILLUSTRATED) ......ccooevurreesreereereessesses s saesssssansenns 3
94 9PSF1-006 7.5 AMP FUSE (NOT ILLUSTRATED) ....cuvvurreeeeeeeeeetseeesessenaesssssesssssenens 1
95 9PSF1-007 FLEX LOOM, 5/8" X 10" LG (NOT ILLUSTRATED) ......oeevrrererererreernernenenn. 1
96 9PSF1-008 4-WAY BASE TIE (NOT ILLUSTRATED) ......ovurreereeereneseeseessesesessessneeees 6
o7 9PSF1-009 WIRE TIE (NOT ILLUSTRATED).......coeiveriuereeetesssssesseessssaessesssessessensanend 14
98 9PSF1-010 BOLT, 1/4-20 X 7/8" LG w.eovvurvererrcreeeessesessesssessssssessss s sesssessnssssesssssans 2
29 9PSF1-011 WASHER, 1/4".......ontuerisrsssiessssseesssssssssessessssssesssessaessessssssassssssasssessassaens 4
100 | 9PSF1-012 NYLON WASHER, 1/4" ......oocverreceereressessessesssesssssssssessssssessssssessassessanssans 2
101 | 9PSF1-013 LOCK NUT, 1/4-20......cuuereresreeceanssessessseseseasssessessssssesssssesssssssssesssssssseas 2
102 | 9PSF1-014 10 GA WIRE (RED, 8" LG) (NOT ILLUSTRATED).......cooevueerereerrercereenernnd 1
103 | 9PSF1-015 10 GA WIRE (BLACK, 8" LG) (NOT ILLUSTRATED).....ccoevuerrerrerreerenrenenes 1
104
105 | 74243-GO1 | BALL PICKER CAGE KIT (INCLUDES ITEMS 106 - 140) .....ecoovvurreerrerreranes 1
106 | 74243G0*C FRONT PANEL.......vtueeeceeeeeeeeeeesaessessssessesaessessessssssessssssssesssssssssssaseassassanees 1
107 | 74243G0*D FRONT CORNER PANEL (PASSENGER SIDE) ......cc.coerveeireresassrenansnns 1
108 | 74243GO*E FRONT CORNER PANEL (DRIVER SIDE).......cccceuveitereeeresssrssasssssaesens 1
109 | 6E04A WINDSHIELD (LEXAN) ....ooorveereeerneesessesessssssssessessasssaesssssssssesssessenssesssssasess 1
110 | 6E04B EXPANDED METAL FRONT WINDSHIELD PANEL ........co.vvveereerreereernnnne 1
111 | 6E04C EXPANDED METAL FRONT CORNER PANEL(DRIVER SIDE)................ 1
112 | 6E04D EXPANDED METAL FRONT CORNER PANEL(PASSENGER SIDE)........ 1
113 |  1P004A FRONT PANEL COWL SEAL GASKET (85").....c.ucvuervrreereraesesassessassanns 1
114 | 6E03A BOLT, 3/8 - 16 X 7/8" LG w.vuvevuereereereeereessesseesesssessessssssanssssssssssssssssssassanens 44
115 | 6E03C WASHER, 3/8".......oeereuerceeresrssesssess s sssss s sssesseesse s st esassesssesssassssanes 44
116 | 6E03B LOCK NUT, B/8 = 16...uucvureeencrssracraeetssesssesessssessessssassssessssessnssessassassassaneas 44
117 | 6E03U BOLT, 1/4 = 20 X 1 1/2" LG ooeuretereereceeeseereeseseesseeesessessssssssssssssssssssssssssens 4
118 | 6E03S ALLEN HEAD BUTTON BOLT .....orvrureeeesseeeeeesesssssassesssssessssssessessnsanees 4
119 [ 6E03W WASHER, 5/16".....vtireeeeieeesseseesessesessssseesssssssesssssssssssssssssssssssssassssssenes 4
120 | 6E03V NYLON SPACER, 1/4", (FOR USE WITH FRONT BUMPER ONLY).......... 4

Service Parts Manual Page E-12



Gasoline Vehicle

CABS AND VAN BOX

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.

Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a componant that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
121 74243-G0*J LOWER MOUNTING BRACKET (DRIVER SIDE).......cccccveetirvirnceerieerrcreennes 1
122 74243-G0*K LOWER MOUNTING BRACKET (PASSENGER SIDE) .....ccccceecvevreueeenennen. 1
123
124 6E03T BED SPACER ...ttt e s e st e ee s e s see s e e e e ssne s e s e e ne e snees 2
125 74243-G0*B REAR PANEL ..ottt seterstt s s e te s e see e s s e e sessee s se e e s e s e s saseeesennsenns 1
126 6E03D NYLON, WASHER 3/8"........oooiereriterrrre s siessesseesseesssaessne s ee s e s e e snesenes 26
127 74243-GO*F RECEIVER (DRIVER SIDE) .....cuitiiiir ettt e 1
128 74243-G0*G PASSENGER SIDE RECEIVER (PASSENGER SIDE) P 1
129
130 1P004C DOOR SEAL GASKET (121" LG) ..ccveerectieeceeeeeireeeieeeeneeeeeeeseeeeeesseeseennsens 2
131 74243-GO*A ROOF PANEL ...ttt st sete s e st s e e s e e 1
132 | 1P004D ROOF TRIM (50) .eeveeereeeeeseeseeeseeeesereseeeseeesesssessesesesesesesesemssseesesssssesessneees 1
133
134 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE) ...uuerieieieeieeceeecceeeeceeeeeeeeseeeeeeand 1
135 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE).......ccccercvtreiiieencreeeneiieeseeenenens 1
136 9DHOSH1 OUTSIDE DOOR HANDLE, KEY LOCKING ......ccccveevtriirecrcersecieeseeeees s 2
137 74243-G0*H STEEL DOOR (DRIVER SIDE) ...ooeeeeecee ettt eee s 1
138 74243-GO*L STEEL DOOR (PASSENGER SIDE) ....cccceeeeiiriiircciren e eeres e e 1
139 6E04A1 WINDSHIELD / WINDOW MOUNTING GASKET (BULK).....cccceeveiierreennnnns AR
140 6E04E REAR PANEL EXPANDED METAL WINDOW ........cooiireiriereceeeee e s 1
141
142 28361-G01 VAN BOX (INCLUDES ITEMS 143 - 169) .....ccovvireeiereererceeeceeeesereeesesseseseenenes 1
143 28361-GO1A REAR DOOR (DRIVER SIDE).....ccccccttieittierersrcieeecreeessseeeessseeesnseesesseessessees 1
144 28361-G01B REAR DOOR (PASSENGER SIDE) .......covceieieeiereceereeeee e eeceeeeeeveeeeeneens 1
145 28361-G01C SIDE PANEL (DRIVER SIDE)......ccccoriterireiersercreeesseessseeeseessseseeesseeseneennns 1
146 28361-G01D SIDE PANEL (PASSENGER SIDE) ......cccerviriieeee s s s e seeens 1
147 | 28361-GO1E ROOF ..ottt ettt s s s st a s st b st san st s s sanas 1
148 28361-GO1F FRONT PANEL ......otiitiitiicteriereessts e s ssessaeessseseseesaesssnesaeesseessaessnesssessnnes 1
149
150 1P002A REPLACEMENT REAR DOOR WINDOW ........coceeiiereeeeeesreeree e ecne e 2

Page E-13 Service Parts Manual




| Gasoline Vehicle ABS AND VAN BOX»

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a componant that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
151 1P002B MOUNTING GASKET FOR REAR DOOR WINDOW .......c.ccocevverierrernnenne 2
152 1P002C REPLACEMENT FRONT PANEL WINDOW. .......cccocovnmiiiiniisicnienc e 1
153 1P002D MOUNTING GASKET FOR FRONT PANEL WINDOW ..........cccoovnivnnnnnnnnd 1
154 1P0O02E DOOR SEAL GASKET (196") ...eccuiiiiiiriieriecririeie e sseese s 1
155 1P002F FLOOR SEAL GASKET (123") .eiuiiiirtiriirierrisiereeestesiniest e 1
156
157 | 9DHOS1 OUTSIDE DOOR HANDLE (KEY LOCKING).......ccceoeeueemrueenerresneeseesesannes 1
158 | 9P001A REPLACEMENT DOOR HINGE KIT (INCLUDING HARDWARE).............. 4
159 | 9P001B DOOR LATCH RODS ...ttt 2
160 | 9P001C PLASTIC ROD GUIDES........cooiiireireeeeee st see e 2
161 9P001D LATCH ROD SWIVEL CAM (WITH SET SCREW)......ccecvireeenererrereeennens 1
162
163 | 6BO1A BOLT, 1/4-20 X 7/8" LG ..ottt e see s 10
164 | 6B01B LOCK NUT, 1/4-20.....cctitireeriiieeiceee e seesstsste s see e see s smesnasesagans 10
165| 6B01C WASHER, 1/4" ...ttt e 20
166
167 | 6EO01A BOLT, 3/8-18 X 7/8" LG ....oeciiitiitiie sttt s 23
168 | 6E01B WASHER, 3/8"......o oottt 23
169 | 6E01C LOCK NUT, 3/8-16.....cccireiririiininiiin ittt e sss e ssssneans 23

Service Parts Manual Page E-14



Gasoline Vehicle

CARBURETOR

©
A
L}
[3Y
[2]
£
[5]
=
(]
D
©
=
[$]
£
'
~—

Service Parts Manual

-1

Page F



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 72558-G01 CARBURETOR ASSEMBLY (INCLUDES ITEMS 2 - 16) ....ooociiveerirnieesseennee 1
2 * PILOT SCREW ...ttt sttt seee st e e e srn e e e s n e e s e 1
3
4 26649-G05 PILOT JET, #4BP .....coccceeereeeeeeeseeresee vt e seeeeseee s ssste s s ee s ssneessnneessennnessnes 1
5 26841-G01 PLUG ...ttt ser e s s s ae e e s s e e s s s e e e e s s e annne s 1
6 26731-G01 BOWL SCREEN GASKET ......cccceeistteieriiiersseeereseeseseeeseseessesesssssssssesssessnns 1
7 26647-G01 NEEDLE VALVE ...ttt s e s s e et sesree s sne s e sne e e s ne e s ennee e 1
8 26837-G01 MAIN NOZZLE.........o oottt rse s s e et e s s e e sne s s s e e see s 1
9 26646-G05 MAIN JET, #94 ...t e s cee e st ee e s e e s e s s e e e e se e s enee e s ae e senneenans 1
10 26648-G01 FLOAT ettt s e s s e e rae s e e s e e e s e e s s e e s s e annessneesnnen 1
11 26840-G01 FLOAT PIN .ttt sttt st e e e s e e e st s s sa e s e saseessaeesennnes s sasessssnnenans 1
12 26843-G01 FLOAT BOWL GASKET ....coiictteiietreerstetssrteesseesssseesssneesesntessenanessssnnesnns 1
13 26844-G01 FLOAT CHAMBER ..ottt ceeereecesvet e s cnees e e s svesssente s sesaa e e eenneanns 1
14 26839-G01 BOWL SCREW........ ittt creee et sscaree e s e seaeesese e s s e e s e e e e nneee 1
15 26730-G01 BOWL GASKET ......oiiiiictreereeteercreee e e ssieeree s ssse e s s s see e s sssasenessesssssaseesssssnnes 1
16 * DRAIN SCREW ...ttt eee e s ser e eare e e s senan e e s s sne 1
17
18
19 26650-G01 VENT TUBE ...ttt e e s e s s e s e s amn e s s s nan s 2
20
21 26726-G01 CARBURETOR MOUNT GASKET ....ccceveeiiierrivreresceeesseesssssesseessssssssesssssssssees 1
22 26637-GO1 INSULATOR ....coteiceette st see st st e s sire s e s s saae s ee s s e e s aneeesssneesenneasananeens 2
23 72306-G01 (] 1IN 1
24 26725-G01 CARBURETOR MOUNT GASKET ....cooteitiiiiieeriieessteeseersseeessssaessssneesessssessnes 1

Service Parts Manual Page F-2



Gasoline Vehicle

~ \\/

U

CLUTCHES

Service Parts Manual

Page G-1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26952-G01 DRIVE CLUTCH ..ttt rere et ee s eaneee s sene e e s s ane e s s n s ane e e s s s nnnnnans 1
2
3 00473-G9 BOLT, 7/16-20 X 6 1/2" LGi..eeieiieeeeeiceeee e seeee e e seesr e e s en e e e s eaneees 1
4 00566-G2 LOCK WASHER, 7/168" .... .ottt st rerrs s ssee e s ssee s e e e e 1
5 25757-G1 PILOT WASHER ... ittt e s e e s s s mn e e s ar e s e s s 1
6
7 26301-G02 DRIVEN CLUTCH (INCLUDES ITEMS 8 - 15) ...ciiiiiecceeeeereeer e ceeee s 1
8 25626-G02 MOVABLE CAM SHEAVE (INCLUDES ITEMS 9 -10) ...cccoccvvvvirricererceereneens 1
9 00979-GO1 SCREW, #10-24 X 7/8”" LG ...c.ueoviieeerreerieeerieessrssessceesseesseesseessnesssnes 3
10 26479-G01 RAMP BUTTON ...ttt et ee s s nn s en s 3
1 26302-G01 FIXED CAM ...t cite e scirse et eces st e seseeessasaesssaaeseses s essses senneesesneessnssnnesans 1
12 24600-G1 SPACER ...ttt et snt e e s r e e s anaenen 1
13 26304-GO1 COMPRESSION SPRING .......cotiretticieeceee st srees e s e e seee s esssee s saee e 1
14 25643-G03 FIXED POST SHEAVE ........ et eee e s seeee s nanee e e e semmneas 1
15 27270-GO1 HEAVY DUTY RETAINING RING..........ooorireirereerceree e esees e 1
16
17 00441-G8 BOLT, 5/16-18 X 4" LGi...ueeeiciiireieeeceeeeeeessiessecte s sesssceesesseessse s sssenssssnesesneess 1
18 00565-G8 LOCK WASHER, 5/168" ......oeiiiiieeeieceee e ctee s seaete e seee e e s s eeee s e s ena e e s mnes s 4
19 25756-G1 RETAINING WASHER .....coooitirteieircee e s e s e e s e s snne e 1
20 72054-GO1 DRIVE BELT ..ttt ettt s rste e e s n e e s s ee e e s s mn e s s mn e s s s aen s 1
21
22 26414-G01 STARTER / GENERATOR BELT.......oiiieieiiiieieeee e e s e senes 1

Service Parts Manual Page G-2



DIRECTION SELECTOR Gas

1 - Includes ltems 2 - 23

Page H-1 Service Parts Manual



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70594-G02 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 23) .......ccccueeuuen. 1
2 25684-G01 DIRECTION SELECTOR BRACKET......ccceriieeetriecte e scee s seceeeescsene e 1
3 25664-G1 BUSHING ......ooiiiiee ettt sttt s e e s see e s s snn e e s s 1
4 27537-G01 DIRECTION SELECTOR SHAFT ......cuttiiiiiirceeesitireereseseeeseeeeasseesssesenesend 1
5 25745-G01 DIRECTION SELECTOR CAM.....oiiriiiireeeeeineeeeesere s e sees s s ee e e s eeeeenes 1
6 14390-G1 LOCK NUT, B/8 - 24.....coiieeeiieccceescee sttt e s ee s e e s e e e s ae s sene e s sene e s senenesnns 1
7
8 10606-G1 MICRO SWITCH..... .ottt rttte st sse s ee e e st s s sae e e s s eeessnnenend 1
9 * SCREW AND WASHER ASSEMBLY .....cccemeeirerirecereecceeeseceee e s eeesseneeeeans 2
10 27151-Go1 SPACER ... ettt eae e e e e e e e e neeeans 1
1 00645-G2 SCREW, #6 - 32 X 1 1/4" LG c.ueeeeeeee et eees et eeee e s ee e 2
12 00559-G3 WASHER, #B6 ...cooceteeierciereceeser s e e st e s st e s s e s e ree e e s ee e s ne e s ne e s nneesenaes 4
13 ‘00565-G3 LOCK WASHER, #6 .....ccoieeiieeeeeeee et s s ee s s e e san s s 4
14 00525-G5 NUT, #6 = B2...eeeeiiiceie ettt e s s e s s e s s se e s s s nn e e s s nne e enaann - 4
15 14628-G1 FASTON TAB.... . ittt cere e s se e e e s e sne e ae e s an e e e e s e mmne s 1
16 00567-G3 LOCK WASHER, #6 .......uueeiieiieiiiniciieesscseeee e seee s e seeeeee s esnes e s s sennn e nesssennes 2
17 25978-G234 18 GA. WIRE (RED) ..ceervereeeeeseseseeseeseseseeeseeeseesseessssssesseessesesesessseeseasssasseas 1
18 73290-G02 REVERSE WARNING BUZZER.........ccoioviiireeeercieenceee s sresseenesseees e 1
19 00138-G5 SCREW, #6 - 32 X 5/8" LGi...cccctrercreriieisieeeeeiissiaeesesee e essssneessssnsesessseses 2
20
21 00414-G6 SCREW, 1/4 - 20 X 3/4" LGi. c..eeereeeeeeeteeeecete e esesccee s seaee e s s seees e s se s e e e e 2
22 00559-G7 WASHER, 1/4" ...ttt sttt et e s e e s e st e s s s ene e e e e e e ee e s sans 2
23 11027-G2 LOCK NUT, 1/4 = 20.....iiieeieeeeecceetee e scete e e e s eee e s srseseeesessnne e sesessnen e e e snesanes 2
24
25 25727-G01 CUP WASHER ......coiiiiiiiee ittt e st e e ee s st e e e se s ee e e sesseae s s seennnaeeeessned 4
26 27764-G01 ST R[S 2
27 11098-G7 NUT, #10 = 24 ...ttt e sste e st e s st e s e st e s sn e e e sae e e nneesmnee s nseeeesnneean 2
28 10387-G8 COTTER PIN, 1/16" X 3/4" LGi.....oeeeeeeciereeeceisveeeeesseesseesvesssessee s s ssne e seneesans 2
29 72341-GO1 SHIFTER CONTROL CABLE........ccc ot eeeeee e ctese e ne s seenend 2
30 23726-G5 SPACER ...ttt et st e e s a e e ne e annennd 2

Service Parts Manual Page H-2




|®
Q
o
|1 e
|5
o
E.
o
|®

| DIRECTI

ON SE

LECTOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 23176-G1 CLEVIS PIN, 5/16" X 3/8" LG ...coeeeeeeeeiieeeiirreeeeeeeeeesssesesssssesreesessssesssesseesssnnnnd 2
32
33 25946-G01 SHIFTER CONTROL PIVOT ...ttt eecceeseeteseeeee s s sssssssssnsnnsssnssssnesenen 1
34 26830-G01 SHIFTER LEVER NUT, M8 X 1.25 MM ....coiiiiiiieiieieeeeeeeeeeeeeteeeesenaeseees e sneeeeeen 1
35
36 71205-G01 DIRECTION SELECTOR HANDLE.......coioiiiiiiieeeeeeeeeeeeeeeeeereeeeeeeesaaenne e s se e eee e 1
37 00740-G4 SCREW, #10 - 32 X 1/2" LG. (STAINLESS STEEL) .....oeeeeeeeeeeeeee e 1
Page H-3 Service Parts Manual




| Gasoline Vehicle | | D

Service Parts Manual Page H-4



ELECTRICAL SYSTEM Gasoline Vehicle

T

Electrical
Plate

1

ﬁ’{

29

30

Page J-1 Service Parts Manual



| Gasoline Vehicle E

24 - Includes ltems 25 - 42

44 - Includes Items 45 - 49 ToF2on
‘ Starter/Generator BLK/WHT Stripe
from Ignitor
13- To Pos. | - ’
Battery YO
Terminal @/ ) \\/B\LK from
\ \ is 27 | Voltage

17 16 Regulator

RED to Key Switch
Key Switch
To

Accelerator Pedal

Service Parts Manual : Page J-2



| ELECTRICAL SYSTEM

Floorboard

HORN AND FUSEBLOCK
INSTALLATION

a*

Front of Vehicle

Front of Vehicle

To Fuse Block

Page J-3 Service Parts Manual



o G
R

ELECTRICAL SYSTEM

i

WHT to BLU/WHT from Harness - Both Sides

BLK to BLK from Harness - Both Sides

RED to BRN from Harness - Both Sides (without Turn Signals)

RED to WHT from Harness - Driver Side (with Turn Signals)
RED to YEL from Harness - Passenger Side (with Turn Signals)

Service Parts Manual Page J-4



Gasoline Vehicle

R

ELECTRICAL SYSTEM

103
104
102 107 113

106 114\

KEY SWITCH DETAIL

KEY SWITCH AND KEY SWITCH AND
INDICATOR LIGHTS lNDICATOR LIGHT/FUEL GAUGE
3
RED 110 W Fuel RED 116
Fuel| Oil Qil
WHT WHT“
RED||[YEL RED||RED veL|||[ RED
. J L
AR <
111 9% 100 117 WHT
z'—\ .
R N
Turn Signal \\ R \\

Switch Harness

Electrical
Harness

91 - Includes Items 92 - 95

Service Parts Manual

Page J-5



ELECTRICAL SYSTEM

121

HOUR METER

118 - Includes ltems 119 - 123

HOUR METER

SOLENOID

Service Parts Manual

Page J-6



Gasoline Vehicle

126. 127 WORK AND STROBE LIGHTS
(Driver Side Strut Shown) (VEHICLES WITHOUT CABS)

128 125 - Includes ltems 126 - 143, 145 and/or 153
Filler Panel 134 - Includes Items 135 - 143

145 - Includes ltems 146 - 151

To Lights 153 - Includes Items 154 - 159

m—

I|\_;—..,_, = 7
135 436 / 137/ﬁ
= / .‘
\\\ Front of Vehicle

135

132

149 or 157
(131)
YEL or WHT
(131) 149 or 157
WHT or YEL\

(131) 150 or 158
RED

151 or 159~

Page J-7 Service Parts Manual



Gasoline Vehicle

o i

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 24775-G** 12 VOLT BATTERY ettt ettt e e e e e me e e e e e e s e e e e 1
2 72101-GO1 BATTERY HOLD DOWN.......c.uviiiiieiieercteeniresseee s eee s eeee s s sme e s ene s seemens s nmnes 1
3 00952-G6 BOLT, 5/16 = 18 X B/4" LG ..ueeeiiieiieeeecinriereeees e sner e e e e e e e s e se s s s mnen e ee s 1
4 00565-G8 LOCK WASHER, 5/16".......oiiiiiiicerriee et ienee s eeee s see e sen e s sssee s e s snne s sanis 1
5 00571-G2 WASHER, 5/16" ...ttt s et r e s e s s e e e e s s me e e e s nre s 1
6 25972-G33 6 GA WIRE (BLACK 24", B+ - SOL) ...eeieiee ettt s 1
7 25972-G12 6 GA WIRE (BLACK 16", B - GRD).....oeiiiiiieeieeireeeeeeee e e e 1
8 * BOLT, 5/16 = 18 X 3/4" LG eeeeueeeeeerrreeseeessieeeeeee e s sinesseane s s see s san e s snae s s meeesnis 2
9 * LOCK WASHER, 5/16"......eiiiiiieieeritre e sseeessere st s sssee s essee s semas s sesseesseneessans 2
10 * NUT, B5/16 = 18 ittt ettt e s s s e s e nnssaeneas 2
11
12 27740-G03 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 13 - 27) ccceeiceevecieeeee 1
13 27738-G01 ELECTRICAL PLATE ...t eer e e n s e mnaan s 1
14 27746-GO1 IGNITOR. ..o s et e e s e ne e e s s e sne e e s seannrene s s e saneneeees 1
15 00650-G7 WASHER, 1/4"...... ettt ettt s s saee e e e s nnneeeseenns 6
16 00565-G7 LOCK WASHER, 1/4" ... ettt e s s st e s s s e e e e s snnan s 6
17 00532-G1 N L I 1 . o PR 5
18 27739-G01 VOLTAGE REGULATOR ...ttt s s e e s aneeas 1
19 27153-G01 SOLENOID ...ttt et e s e s s s e s s nr e s ae e e e enn e e e e snnraes 1
20 72003-G01 COVER SPACER ...ttt sttt s s s e s s sanen e s 1
21 00565-G8 LOCK WASHER, 5/168" ... cteseeee et sees s s s s sen e 2
22 00544-G4 NUT, 5/168 = 24 ..ottt et e e e e me e e e e e e e se e aes e e ranees 2
23 25978-G56 18 GA WIRE (BLACK 5 3/4") .ttt ee s s e 1
24 12914-G1 FASTON TAB ....ooiiiieiiieiecctee e e e e s sre e e st e e s s mn e e e s s anae e e s e e mnnneas 2
25 00565-G5 LOCK WASHER, #10 ...ciiiiciiiei ittt s et e s eee e s e e s 2
26. 00526-G4 NUT, #10 - B2 ..ttt r st s s s e e s e e e e s e e n e e s s e mnnes 2
27 12914-G2 FASTON TAB ..ottt st r e s e e s e s e e s s nne e e e e e s mnes 2
28
29 25976-G11 14 GA WIRE (BLACK 6") oottt ettt scee e s st s e e s st s e s e e e 1
30 11027-G2 LOCK NUT, 1/4 = 20 ettt eeeeeee et e e eie e e esee e s rae e ssae s s e s srnee e sennen e snnneeeanns 3

Service Parts Manual Page J-8




| ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 72004-GO1 (010 ) U 1
32
33 XXXXX-XX STARTER / GENERATOR (SEE STARTER / GENERATOR SECTION)............ X
34 25972-G58 6 GA WIRE (BLACK 26", SOL - F2)....oieeiiieeeeeereeeeeeeeeee s e e 1
35 25887-G01 6 GA WIRE (BLACK 8", F1 = A2) ...eiiiiieeiee et se et ee s e e se s s smen e 1
36 16563-G1 RUBBER BOOT ...ttt iesseeee s sae s ee e e s s me e s ne s sme s ne s sanensnnes 3
37 20294-G3 GROUND CABLE. ...ttt eee s s e s e e s se e e s enn s 1
38 | 00715-G3 BOLT, 5/16 = 18 X 1 1/4" LG evveeerereeeeeeeeeeeseeeesseseeessssessessessassssensesessseesnsenees 2
39 | 26676-G01 | BOLT, MB X 1 X 23 MM LG. ..cooereeeeeeereeeseressesessssessessssessssesesssssesssessessssessesnns 1
40
41 26651-G02 IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 42).......ccoviiiireereeeneeneneens 1
42 26707-GO1 BOLT AND WASHER, M5 X 0.8 X 10 MM LG.....coociimiiierciienrerenreecniie 1
43
44 26652-G01 | IGNITION COIL ASSEMBLY (INCLUDES ITEMS 45 - 49) ......ooovreeeeereeereeenennd 1
45 * L0710 ] | S 1
46 * SCREW ...ttt st a e st e e e e e e e e 1
47 * SPACER ... e e 1
48 * LOCK WASHER ...ttt n e e 1
49 * 1 1
50 13632-G1 NUT, MB X 1 LG ettt esr et e e s e e e e e s s mnne e e e e s e e e s s s e s s s sanns 2
51
52 72344-G01 WIRE HARNESS (CONTROL).....coiciiiiieereeieeeerresssere e e e sse s eseessssen e s seee s nenee s 1
53 17618-G1 WIRE TIE ..ttt e s e e s s er e e e s mnn e s e e e 2
54
55 27778-G01 WIRE HARNESS (IGNITION SWITCH) ... coieieeieeee e 1
56
57 22674-G1 FUSE BLOGCK ...ttt st sees s ete s ee s e s e e s ssaeessses s s st e e seannesssnensesensnansns 1
58 00138-G4 SCREW, #6-32 X 1/2" LG, ..oeeeeeeeeiiesee et stee e tee s san e e sene s s ssne s s ene s ennnaens 2
59 00565-G3 LOCK WASHER, #6......ccieiiieireeeieeesesitesittesestessssessssesssssessssseessnnnessessesssnsneessnns 2
60 00525-G5 NUT, #B-32 ...ttt sttt et eae s b s e st e e s ae e s e e s e e s nn e s be e e e e e s aneenaes 2

Page J-9 Service Parts Manual




e

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ELECTRICAL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 18392-G1 TE AMP FUSE ...t s e s 3
62
63
64 17318-G1 HORN SWITCH ..ottt s 1
65 17318-G2 HORN SWITCH CAP AND NUT ...ttt 1
66 19233-G1 HORN SWITCH LABEL ... 1
67 14601-G7 RIVET, 3/16" X 11/16" LG (STAINLESS STEEL) .....cociiirereeceeeeeeree e 2
68 27068-G01 HORN SWITCH BOOT .....ccocceririeriiircenenne e e 1
69 32860-G1 HORN ...ttt st st e e s ne e 1
70 00414-G5 BOLT, 1/4 - 20 X 5/8" LG .. ueeecterieriereeeteeeiee et see e st e e e e e 1
71 00559-G8 WASHER, 5/16" ...t ettt s s s s 1
72 00891-G2 LOCK NUT, 1/4 = 20 ... e eee s e st s 1
73 73214-G01 WIRE HARNESS (HORN).....cociiiiieir ittt 1
74 25974-G22 10 GA WIRE (WHITE 34") ...ttt 1
75 25977-G40 16 GA WIRE (BLACK 17") ittt 1
76 17618-G1 WIRE TIE .ot a e s e 5
77
78 74002-G01 LIGHT BRACKET (PASSENGER SIDE).......cccociiiniiniiiiiinininis s 1
79 74002-G02 LIGHT BRACKET (DRIVER SIDE) .......coeiiiiieeiirtereer et 1
80 74001-GO1 HEADLIGHT AND TURN SIGNAL LIGHT ....coiiiiiiiincenere e 1
81 00114-G6 SCREW, 1/4 - 14 X 3/4" LG .ottt ettt st st ee e 4
82 00414-G6 BOLT, 1/4 - 20 X B/4" LG .uieiereeeeeereenee sttt e e eseesne e 2
83 11027-G2 LOCK NUT, 1/4 = 20 ...ttt e et see st s nes 2
84 01028-G01 SCREW, 1/4 - 14 X B/4" LG ..ottt s s s sme e 4
85 74004-G01 HEADLIGHT BULB ..ottt r e e e A/R
86 74005-GO1 MARKER LIGHT BULB ...ttt e A/R
87 74006-GO1 TURN LIGHT BULB ...ttt A/R
88
89 32739-G2 L 1 L S 2
90

Service Parts Manual Page J-10



ELECTRICAL SYSTEM Gasollne Vehlcle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 75107-G02 LIGHT AND TURN SIGNAL KIT (INCLUDES ITEMS 92 - 95)........ccccceminrnnenene 1
92 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) .....coccconiiiiniiniccieinne 1
93 20965-G3 STEERING COLUMN COVER........ccciiiiiiiniini s 1
94 32307-G3 FLEX LOOM, 3/8" X 8" LG ....ccvsirrreriniiisissresisscssrss s sssss s s ssssanans 1
95 17618-G1 WIRE TIE . b 2
96 74042-GO1 WIRE HARNESS (LIGHT ).ttt 1
97 33639-G* IGNITION SWITCH, VEHICLE WITH LIGHTS......ccciiiiinniic e 1
98 00568-G6 LOCK WASHER, 3/4"......o ittt 1
99 17137-G1 FACE NUT, 3/4 = 20ttt s 1
100 27778-G01 WIRE HARNESS (IGNITION SWITCH) ..ottt 1
101
102 73030-GO1 PLATE (IGNITION SWITCH ONLY) ................... 1
103 71181-GO1 DECAL (IGNITION SWITCH ONLY) WITH HEADLIGHTS ......cccoiiirriiinid 1
104 71181-G02 DECAL (IGNITION SWITCH ONLY) WITHOUT HEADLIGHTS .......ccecmnieeid 1
105 33623-G02 RIVET, 3/16" X 3/8" LG ...coitirreirirrrtesrirrcrrses s s s esens 2
106 73030-G03 PLATE (IGNITION SWITCH AND INDICATOR LIGHTS)......cccceovviiniiniiniernne 1
107 71183-G01 DECAL (IGNITION SWITCH AND INDICATOR LIGHTS) WITH HEADLIGHTS,| 1
108
109 23474-G1 INDICATOR LIGHT .ottt e 2
110 25978-G74 18 GAWIRE (RED 6") ..ottt 1
111 74020-G01 HARNESS (INDICATOR LIGHTS) ....ootiiiiiics it 1
112 73030-G04 PLATE (IGNITION SWITCH, LOW OIL LIGHT AND FUEL GAUGE) ................. 1
113 71127-GO1 DECAL (IGNITION SWITCH, LOW OIL LIGHT AND FUEL GAUGE) WITH-

OUT HEADLIGHTS..... .ottt s 1
114 71131-G01 DECAL (IGNITION SWITCH, LOW OIL LIGHT AND FUEL GAUGE) WITH

HEADLIGHTS ...ttt s s s s 1
115 21553-G1 FUEL GAUGE ...ttt e s s s s 1
116 25978-G122 | 18 GA WIRE (RED 6") c..eeeeieereeeeretri et 1
117 74029-G01 WIRE HARNESS (FUEL GAUGE AND LOW OIL) ....ccoviiiniiriinicecsiecieceee 1
118 75114-G02 HOUR METER KIT (INCLUDES ITEMS 119 - 123) ....ccoovviiiiniiiieencieeeenns 1
119 21573-G1 HOUR METER ...ttt s 1

Page J-11 Service Parts Manual



| Gasoline Vehicle

e

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ELECTRICAL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
120 74019-GO1 HOUR METER BRACKET ....ccocieereeecite s eeeeeeeessvtee s e eee s e es s eseesenees 1
121 00150-G4 SCREW, #10-24 - 1/2" LG .eeeeee ettt et s e see e e s 2
122 11098-G7 LOCK NUT, #10-24.....coeceeeeieeetes et e et e e vte s sseesesse e st s s s ee e e e sn e e s e s 2
123 75117-GO1 WIRE HARNESS (HOUR METER) .....coiiiiiiieeereeie e ree e eenee e 1
124
125 75354-G** WORK LIGHT BAR WITH LIGHTS AND/OR STROBE

(INCLUDES ITEMS 126 - 143, 145 AND/OR 153) ....coeviiriiiieeecree e e eseeenes 1
126 75352-G01 STRUT (PASSENGER SIDE).......cccciiiieieiicieecenrreireseceeseseseeessnnessssssssssseens 1
127 75352-G02 STRUT (DRIVER SIDE) ....ccoirttiiiieicrieessereeseeeesseessssesesesnesssssesssnsssssssssessnseas 1
128 75346-G01 WIRE HARNESS (WORK LIGHT)....ccoitiiiiiiiiciiee et 1
129 75353-G01 1212 7 O PP 1
130 75363-G01 COVER PLATE...... ottt ree s ere st s e s s e r e n e s 1
131 75347-GO1 SWITCH HARNESS ......cootioiie ettt s s e 1
132 71077-G** LIGHT SWITCH PLATE ... oo oteeeetieeste e ttessree s see s ree s sse e s see s sssnaesennee s 1
133 33201-G02 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT) ................ 1
134 75365-G01 HARDWARE KIT (INCLUDES ITEMS 135 - 143) ....ooiiiieeceieeeeee e 1
135 00685-G7 BOLT, 5/16 - 18 X 1 B/4" LGi...eeeeii et 6
136 00660-G8 WASHER, 5/16" ..o ettt rier et st ee s s ee e s ee e s e s seene s 12
137 15121-G1 WASHER, 3/8" X1 1/4" ...ttt e s snne e 2
138 11098-G6 LOCK NUT, 5/16 = 18 ....eeiieicceeeeii sttt serre s e e e e 4
139 00918-G3 ACORN NUT, 5/16 = 18 ....oeerceeereieecieesceceeseeesscsee e ssaeesssne e s seae s sneneeeeand 2
140 33623-G02 RIVET, 3/16" X 3/8" LG ....eutiiiiiireeeerteeresereeseeseesaeeeseee s eessnea s seeneens 3
141 20367-G1 GROMMET ... oottt eer e ree e e s e s e sme e s s e e e s mee s enes 2
142 16705-G3 SCREW, 1/4 - 20 X 3/4" LG ..eeeeeeeeieee et 2
143 14390-G4 LOCK NUT, 1/4 = 20 ..o cereseee e se e s men e sm e s 2
144
145 20383-G2 WORK LIGHT KIT (INCLUDES ITEMS 146 - 151) .ooieiicieeeeeeeee e 1
146 20209-G2 WORK LIGHT (RECTANGULAR) ...c..eeeiireecee e eneee e s seeaee e 2
147 00566-G3 LOCK WASHER, 1/2"....c ettt ne e ea s 2
148 00533-G1 NUT, 172 = 18 ettt vce e s e e e e s snr e e e e 2

Service Parts Manual Page J-12




| ELECTRICAL SYSTEM Gasoline Vehicl

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
149 17317-G1 LIGHT SWITCH.....co ittt sr e 1
150 17902-G1 TAB ADAPTER..... oottt 1
151 20053-G1 16 GA WIRE (RED, 5 3/8" LG.)...coviiiiiireicciien st 1
152
153 20385-G2 STROBE LIGHT KIT (INCLUDES ITEMS 154 - 159).....ccvciiieiienicneeinns 1
154 20394-G1 STROBE LIGHT ..ottt e 1
155 00379-G4 SCREW, #10 - 24 X 1/2" LG ..ottt e 3
156 11098-G7 LOCK NUT, #10 - 24 ..ottt 3
157 17317-G1 LIGHT SWITCH.....cooiiiiiiincit e s 1
158 17902-G1 TAB ADAPTER ... oot s 1
159 20053-G1 16 GA WIRE (RED, 5 3/8" LG.)..ceviriinirieccniis i 1

Page J-13 Service Parts Manual



ELECTRICAL SYSTEM

e

Service Parts Manual Page J-14



.1;_§| ENGINE AND MUFFLER Gasoline Vehicle

40 - Includes Items 41 - 44

SPARK ARRESTER

Page K-1 Service Parts Manual



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72500-G04 ENGINE, 350CC......ccirmmiiiiriinineeientnintstese et sss e s 1
2
3 26631-G01 TIMING BELT COVER GROMMET ........ccoeimiriricenicininnnnieeee e 1
4 26727-G01 CARBURETOR / AIR BOX GASKET .....cuvuemurimreiresseseseessesseseaesssssessssesssanens 1
5 72307-GO1 STUD e e 2
6
7 25523-G4 SPARK PLUG (NGK BP5ES)......ceueeeeereeeeeseeseeeseesesesesessesesessesessssssesssesssene 2
8 26733-G01 SPARK PLUG WIRE SET (2 WITH BOOTS).....c.ccoeuiiririiirininie e 1
9
10 72305-G01 IGNITION COIL BRACKET ......oviiiteciintirtncscicn s 1
11 ’

12 XXXXX-XX CARBURETOR (SEE SECTION E) ...ccuviiiiiiiiiciiccnciscscse s X
13

14 26600-G01 VALVE COVER ..ottt 1

15 26719-G01 VALVE COVER GASKET ......coiiititctntiisiti s 1

16 26676-G01 FLANGED BOLT, M6 X 1 X283 MM LGi.....ccooiiiiiiieeecec e, 6
17

18 26601-G01 OIL FILLER CAP ...ttt e 1

19 26720-G01 FILLER CAP O’ RING ..ottt 1

20

21 72019-G01 MUFFLER ..ottt st 1

22 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG. ......cceoviiiiieecceea 4
23 25531-G1 EXHAUST GASKET ..ottt 1

24

25 | 00438-G8 BOLT, 5/16 - 18 X 1" LG covouevereecerrsesseeesnessssssesessssssssssssesssnsssesssssssssssssssseees 1

26 00565-G8 LOCK WASHER, 5/16" ......ooiiiiiiieictccni s 1

27 00642-G8 WASHER, 5/16" ... s 1

28

29 00276-G6 BOLT, 5/16 - 24 X 3/4" LGi...oovreretrreeciteecreter st 2
30 00565-G8 LOCK WASHER, 5/16" .......cuoiiiiiiieciiie s e 2

Service Parts Manual Page K-2




| ENGINE AND MUFFLER Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31

32 26630-G01 TIMING BELT COVER ..ottt e 1
33 26626-G01 TIMING BELT ...t s e 1
34 26678-G01 BOLT, M6 X 1 X 12 MM LG ..ot 3
35

36 26591-G01 OIL FILTER oottt e e e s 1
37 26710-GO1 OIL FILTER “O” RING ...ttt et 1
38 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG. ..cocoiriiiircieeceee e 3
39

40 25747-GO1 SPARK ARRESTER (INCLUDES ITEMS 41 - 44) ..o 1
41 25746-G01 ADAPTER TUBE ....couiit ettt 1
42 25388-G1 SLEEVE ...ttt et ne s e nes 1
43 25405-G1 TUBE CLAMP ...ttt e e s e 1
44 25406-G1 SPARK ARRESTER .......oiiicctiie st 1

Page K-3 Service Parts Manual



| Gasoline Vehicle ENGINE AND MUFELER

Service Parts Manual Page K-4



e Vehicl

Gasolin

AND STARTER MOUNTING

Page L-1 Service Parts Manual



| Gasoline

ENGINE AND ST.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72010-GO1 FRONT ENGINE MOUNT ...ttt r e s e sare s 1
2 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG et nn s sn e s 2
3 00566-G2 LOCK WASHER, 7/16" ...ttt st 2
4 00922-G3 WASHER, 7/16" ... oottt 2
5 15121-G1 | WASHER, 1 1/4" X 8/8".....oirirreeirerecssissessessinsssssssssssssssssssssssssessssssssssnssnens 1
6 72044-G01 MOUNT BRACKET ..ottt s e st s ne s sne s 1
7 00428-G6 BOLT, 3/8 - 18 X 2 B/4" LGi. ...t 2
8 11098-G5 LOCK NUT, 3/8 - 16 ...t sere e s s e n e e s 2
9 00643-G1 WASHER, 3/8" ...ttt et s et s e s e me et 2
10 00430-G4 BOLT, 3/8 - 168 X 4 1/2" LG ..ttt e at e 1
11 72051-G02 WASHER, 2 1/2" X 11/82" ... ettt 1
12 72050-G01 PLASTIC WASHER, 2 1/2" X 5/8" ...ttt sst e e 4
13 72051-G01 WASHER, 2 172" X 5/8"..... ettt 2
14 72015-G01 ISOLATION MOUNT ...ttt ss e et se e s 1
15 11098-G5 LOCK NUT, 3/8 = 16 ...eeeetreieeee ettt s s e e st s n e s 1
16
17 XXXXX-XX REAR AXLE (SEE SECTION P) ....ooiiiieiireeeertee et sne e X
18
19 72011-G01 REAR ENGINE MOUNT ...ttt se s sss s 1
20 72035-G01 “U"BOLT, 7/16 - 14 X 1 3/8" X B 7/8" ..ottt 2
21 00922-G3 WASHER, 7/16" ...ttt ne e 4
22 00734-G1 LOCK NUT, 7/18 - T4 ...ttt s 4
23
24 00463-G4 BOLT, 7/16 - 14 X 1 /2" LG cuueeeeieeeeeeeteeeee ettt 2
25 00566-G2 LOCK WASHER, 7/168" ... ittt ettt s e e s s et s e e 2
26 00922-G3 WASHER, 7/16" ...ttt st et r e e s e e s s s mneeens 2
27
28 27432-G02 ENGINE GUARD ...ttt e st s e seesne e s ene e s me e 1
29 00463-G4 BOLT, 7/16 - 14 X1 1/2" LG ettt ees s e an e s 4
30 00566-G2 LOCK WASHER, 7/168" ... ettt se e sne et s s s s ne e s 4

Service Parts Manual Page L-2




TAR

TER MOUNTING Gasoline

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 00922-G3 WASHER, 7/16" ...t e b 4
32
33 XXXXX-XX STARTER / GENERATOR (SEE SECTION S).....cccccccciniiiniinrnniniinee e 1
34 00938-G4 BOLT, 1/2 - 13 X 8" LG .oviiticeiiiriincniisi i sne s ssae s 1
35 00560-G3 WASHER, 1/2" .. e 2
36 00566-G3 LOCK WASHER, 1/2" ...ttt s s s 1
37 00533-G1 NUT, 172 - 13 i 1
38
39 72045-G01 STARTER / GENERATOR ADJUSTER......cccoiiiitiiiei e 1
40 00544-G5 JAM NUT, 3/8 = 16 ..uciiiiiiircicic it 1
41 00532-G5 NUT, 3/8 = 16 .ottt e 1
42 00560-G1 WASHER, 3/8" ..ottt s s 1
43 12064-G1 PUSH NUT, 5/16" ...t sssssssssssand 1
44
45 72017-G01 AXLE BRACKET ..ottt s 1
46 75048-G01 SPACER, 1/2" ...t 1
47 26826-G01 LOCK WASHER, 8MM .......c ettt ae s 2
48 26827-G01 NUT, M8 X 1.25 MM ..ottt 2
49 00439-G2 BOLT, 5/16 - 18 X 1 1/4" LG c.oevrireirirtininnnics st 1
50 11098-G6 LOCK NUT, 5/16 = 18 ...ttt s snee 1

Page L-3 Service Parts Manual



Service Parts Manual Page L-4



Gasoline Vehicle

m\/ T

G1 pue 2| - G Swa)| sepnjoul - 41
0l ‘6 Swa}| sepnjou - 8
2} - ¥ swe)| sepnjou] - €

cl

FRONT SUSPENSION

Service Parts Manual

Page M-1



| Gasoline Vehicle

FRONT SUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 70536-GOT | FRONT AXLE .eovveveeeereremesceccesssssesssssssssssessssssssssssesssssesessesssssssessessssessessemenesssssssss 1
2
3 70220-G01 | SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12).....ocoeeenneee 1
4 * SPINDLE (DRIVER SIDE)....ovvvooeeeeeeeeeeeesseessessessssssssessscesssssssesessseeeeseseseseenes 1
5 16623-G1 =11 e S 2
6 10389-G3 GREASE FITTING, STRAIGHT w.ccoveeeeeeeeeeeeeeseeseesesssssessecesseememmesseeeeseeeseneeees 1
7 25146-G1 GREASE SEAL ....oooeoeoeeeeeeeeeeeeeeeeseeeessesessssssssssesessssssesssssssesessssssesessesesesenees 1
8 19932-G1 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 9, 10).....ueceueeeeeeeeeeeeeeeeseneenees 1
9 19862-G1 LUG BOLT, 1/2 = 20 X 1 7/32" LGiuveeveveeemmrmeeemeermeeessseseseeeseeeessesseseeseeseeeee 4
10 | 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE)...o.vvvvveeeeveveeereereeseeene 2
11 | 12093-G1 SLOTTED NUT, 1 = 14 .coeeeeeeeeeeeeeeeeeeeseeeeseesesessssssessssessssscsesesseesemmeeseeseesenees 1
12 | oo79s-Gs COTTER PIN, 5/32" X 1 3/4" LG cvvvveeeeeeeeeeeeeseeseesessesssssesssssssssesssssesssesssse 1
13
14 | 70221-G01 | SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 12, 15) .| 1
15 * SPINDLE (PASSENGER SIDE) ...veeeeeeesrseessssssessesseseessessessememsseseseeseeeseneenes 1
16
17 | 12091-G2 | SPINDLE GAP ..oovoooeeeeeeeeeeeeesessssesseesemmsesesssessssssesssssssessesesssssssssesssssessssssssssessen 2
18
19 | 70827-GO1 | KING PIN, 1/2 - 13 X 5 1/2° LG cooovoreereeeeeeeneeneeeeseeseseseeeesesessssssssssssssssssessssssssssnd 2
20 | 00571-G5 | WASHER, 1/2" c.oooooeeeeeeeeeeeeeeeeeeeeeseessssssssssssssesssssssesseesessesssessssesssssesssesseseessesseeee 4
21 | 70828-G01 | KING PINTUBE ..oooooeeeeeeeeeemmeemsemmssssesseessssssssssssssessssssessessssesssssesssssesssssesenmnnssesen 2
22 | 16982-G1 | THRUST WASHER, 7/8" ... eeeeerereeeeessssssceccssesessessesssssssessemsssseseesesesssessssssc 2
23 | 14890-G6 | LOCK NUT, 1/2 = 13 coooooeecceseeeessssesesssssssssssssssssseseessseessesssesssesessssessssssesesessessssons 2
24 | 10887-G2 | COTTER PIN, 3/32 X 1" LG cevevvrrrereeeseeesseessssesssssssssssssssssssssesssessesesseessesessessennes 2
25
26 | 70824-GOT | SHOCK ABSORBER ......oooomeeeeeeeeereeesssesssesesssssssssssssssssssssssssssssssessssssesesessmseseeees 2
27 | 10435-G1 SHOCK ABSORBER WASHER ........cooooeveeemmeemeeeessesessseseesessesseesseesesesseesseseessesee 8
28 | 10194-G1 RUBBER SHOCK ABSORBER BUSHING ....o.vvvverveereerereeeseeesseesssssssssssssssssesseson 8
29 | 00582-G6 | NUT, B/B = 24 ..oooooooeeeoooeeeeeeeeeeeeeeeeseeeesseesesssssessssssssssessssssssssessessessesssssesessesesseneees 4
30

Service Parts Manual Page M-2




FRONT SUSPENSION Gasoline Vehicle
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 70422-G01 LEAF SPRING (HEAVY DUTY) ..ottt eee et s ene e sseseeaas 2
32 70540-G02 SPRING PLATE ...ttt st ee et s sr e e e e et nee e 2
33 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG ettt ee e 6
34 00734-G1 LOCK NUT, 7/168 - 14 ...ttt ce s esae s e s s e e 12
35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG ...eotieeeereerceeetrreseeseers e e s e sens s e ss e s ssnssnns 6
36 70163-G02 SPRING PLATE......oitiiiitesrereeet et s see s e s se e e s e st seeen e s ese e se s e emees 2
37
38 14723-G1 LUG NUT, 1/2 = 20 ettt reesee e eeeee s s esesseessesess e e e s vase e sessensneesens 8

Page M-3 Service Parts Manual



,
i

FRONT SUSPENSION

Gasoline Vehicle

Service Parts Manual Page M-4



FU

EL SYSTEM Gasoline Vehicle

24

2
30 ~
32
25\
To
Carburetor

1 - Includes ltems 2 - 7
9 - Includes ltems 2- 5, 7, 10

Front of Vehicle

To Crankcase ~
Pulse Fitting &25 S g
> | FUEL PUMP MOUNT
FUEL PUMP MOUNT — o]l LATE PRODUCTION
EARLY PRODUCTION
Frame Rail
Page N-1 Service Parts Manual



Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 72231-G01 FUEL TANK ASSEMBLY (INCLUDES ITEMS 2 - 7) c..evevirceercees e sceercseeeeen e 1
2 72092-G02 FUEL TANK (FOR ELECTRIC GAUGE / WARNING LIGHT) ........ccccceecneenns 1
3 72282-G01 FUEL TANK CAP......eeee ettt s s n s s se e e nseen e 1
4 72229-G01 FUEL LEVEL SENDER ADAPTER ...t 1
5 72230-G01 SCREW, #6 - 32 X 1/2" LGi...oreeeeeeeieretrceesieeesseeseressees e es s essse e sesneseneessnnns 2
6 20048-G2 FUEL LEVEL SENDER (ELECTRIC FUEL GAUGE).....cccccoceiriereeeveerercenenns 1
7 72232-G01 SCREW, #10 - 32 X 3/4" ...t sse e s ne s 5
8
9 72231-G02 FUEL TANK ASSEMBLY (INCLUDES ITEMS 2 -5, 7, 10)..ccvccevrverierrceeneenanes 1
10 20048-G4 FUEL LEVEL SENDER (LOW FUEL WARNING LIGHT).......cccccvvrvrrrruereeens 1
11 /
12 00439-G1 BOLT, 5/16 - 18 X 1 1/8" LG ...cviiiiieieee et rreees s tesssiee s s se s sane s s e s s san e e 2
13 00559-G8 WASHER, 5/16" ... e 4
14 15121-G1 WASHER, 1 1/4" X 3/8" ...ttt s s e s s 1
15 72234-G01 PLASTIC SPACER..... oottt sttt ssie e ssee e st e s sesne s s sae e s ssa e s s ae e s s nneesnans 1
16 11098-G6 LOCK NUT, 5/16 - 18 ...eeiieieeeierirescie s s esere s sseesssne s snne s s see s e e s s ssneenesnes s sanes 2
17
18 17470-G1 FUEL SYSTEM TUBE, 2 5/8" LG. (BULK)......cccccceireiriecerenceee s ereee e eneees e 1
19 18292-G1 CLAMP ...ttt ese e a e s e e s r e s e s e s s s e e s e ene s e ne s sssanesennessnnnnesssnnessenes 5
20 72084-GO1 FUEL FILTER .t ettt sestesesanessesee s e eessesee s sanaessesnessnssnesasssenssesnnessnns 1
21 17470-G1 FUEL SYSTEM TUBE, 4" LG. (BULK)......ccceeitiirtrctirreresneee e ee s e 1
22 72021-G01 FUEL PUMP ...ttt ee et en s sssne et e s sssee s s san e s an e s s aa s s senmnennnns 1
23 00114-G6 SCREW, 1/4 - 14 X 3/4" LG. (LATE PRODUCTION) .....ccccerevtrrrerrreereenrieereneenns 2
24 17470-G1 FUEL SYSTEM TUBE, 26" LG. (BULK)........ccceerereeiririeenreesrsee s e s sesveessssaenenens AR
25 11391-G4 HOSE CLAMP, /4" ...ttt et cete et rcee s seessse s st e seresssne s re e ssae s e s enssnessanennns 3
26 27183-G01 PULSE TUBE, 26" LG. (BULK) .................. AR
27 17618-G1 WIRE TIE ...ttt rre e st e ssne st e s et e e s n e s e e nneas 3
28 22280-G1 VINYL TRIM, 14" LG. (BULK) ..cceetieiieeereee e eserscesecersereesne s saee s e ssse e ssseesns 1
29
30 72092-G01 FUEL TANK (FOR VEHICLES WITHOUT GAUGES)......ccccccvcereverrineenceeererersns 1

Service Parts Manual Page N-2




| FUEL SYSTEM

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.

31

32 72092-G04 FUEL TANK (FOR MECHANICAL GAUGE) ......ccccvreviereneeincereseneeesceseseeess e 1
33 72281-G01 FUEL GAUGE (MECHANICAL) ....oiiirieereteriiee e reeeneceessee s eere s ssrene e s s measseneas 1
34 72280-G01 GROMMET ...ttt reee s s e s e s sae s s as s e sne e s ese s sssanessaaessessnessenenesnen 1
35

36 72244-G01 FUEL PUMP MOUNT (EARLY PRODUCTION) ......cciiiitrecceee e 1
37 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ..ottt rer et seen e ssaee s e s see e s s mne e 2
38 11027-G2 LOCK NUT, 1/4 = 20 ....ceciiiieiiiiiireresereecreessseesseneeesaseessessessssasesssnnessnsasessssanesenns 2

Page N-3 Service Parts Manual



Gasoline Vehicle FUEL SYSTEM

Service Parts Manual Page N-4



Gasoline Vehicle |

| REAR AXLE

1 - Includes ltems 3 - 30
32 - Includes Items 33 - 34

Service Parts Manual

Page P-1




I Gasoline i |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72246-G01 | REAR AXLE (13.32:1) (INCLUDES ITEMS 3 = 30) weurvvueeeereereeeeseeeeeseeseseessneons 1
2
3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG. ...ccceriiiiiririiiircceeecneecend 7
4 26824-G01 FLANGED BOLT, M8 X 1.25 X 110 MM LG.....ccoceiirirrirrceincnee e 1
5 72053-G01 BOLT, M8 X 1.25 X 120 MM LG ....ocviiiiiriiriini i 1
6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LGi. ..ot e 1
7 26826-G01 LOCK WASHER, 8MM ... .ot 14
8 26827-G01 NUT, M8 X 1.25 MM ..ot ae s e 14
9 26768-G01 OIL CHECK PLUG ...ttt sttt sae s e sve s e e 1
10 26769-G01 GASKET, 8 MM.....ociitiiiiiientiie sttt s 1
11 26770-G01 OIL DRAIN PLUG ..ottt 1
12 26771-G01 GASKET, 14 MM.....oitiiiiieiiriirsin sttt e 1
13 26772-G01 OIL FILLER PLUG ..ottt s e s 1
14 26761-G01 INPUT SHAFT SEAL ...ttt s e 1
15 26762-G01 SHIFTER SHAFT SEAL ...t st e e ee e 1
16 26766-G01 AXLE SHAFT SEAL....cociiiieerrettse ettt sr e s 2
17
18 72249-G01 AXLE TUBE (DRIVER SIDE).......cocriiiertiirettireeecscesse et e 1
19 72248-G01 AXLE TUBE (PASSENGER SIDE) ......cccciirreerirree e st 1
20 72056-G01 AXLE SHAFT (DRIVER SIDE)......ccoitiiiiiiiieiceecensene e 1
21 72057-GO1 AXLE SHAFT (PASSENGER SIDE) ......ccorininiiiincineenentesesesesee s 1
22 26814-G01 RETAINING RING ......oooiiiiiiiri ittt 4
23 26811-G01 BALL BEARING......octeiiiticetiicnrsie et e e e s e e e 2
24 26667-G01 STUD, M10 X 1.5 X 40 MM LG. ....eeiiriieeeeeete et 5
25 26828-G01 WASHER, 10 MM ..ottt e 10
26 26829-G01 NUT, 1O MM X 1.5 MM Lottt et sae e 10
27
28 26815-G01 SHIFTER CABLE BRACKET .......oieieririeerierteeseee st 1
29 72017-G01 AXLE BRACKET ...ttt sttt e st e et sne s aesee e s s 1
30 75048-G01 SPACER, 1/27 ...ttt enan 1

Service Parts Manual Page P-2




| REAR AXL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31
32 72347-G01 DIFFERENTIAL SCUFF GUARD KIT (INCLUDES ITEMS 33 - 34) ......ccccceueeuned 1
33 72349-G01 DIFFERENTIAL SKID PLATE ...t sn e 1
34 72053-G01 BOLT, M8 X 1.25 X 120 MM LGi......ccoriiieeirrireeereeeree e snes e 2
Page P-3

Service Parts Manual



Service Parts Manual Page P-4



Gasoline Vehicle

| REAR SUSPENSION

Service Parts Manual

Page Q-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70506-G01 LEAF SPRING SET ...ttt es s ssesassneesasnesssansens 2
2 72029-G01 "U" BOLT, 3/8 = 16 ..eeiiiieieeeeeeieeesseeesete e sres s e s e e s se e s s e s s emne s s e e e snnssnne e 4
3 00560-G1 WASHER, 3/8" ...ttt ne e 8
4 11098-G5 LOCK NUT, 3/8 - 16 ...t sme s s nse e 8
5
6 70291-G01 RUBBER BUSHING ........coiiitiiieiiieencie s rees e s sesesenenenn 12
7 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG ..eeiiieereteerieeseeer e cee e e 2
8 12262-G1 LOCK NUT, 3/8 - 16 ...ueiceeereiereieeeeerectersre st e s ee s e e s sse e e s e mee s sene e 2
9
10 10194-G1 RUBBER BUSHING ........ootiieien i ser st e e s sms e se e mne e 8
11 70289-G02 SPACER ... ettt s s n e s ee e s e e ee s s nnnenned 4
12 00429-G4 BOLT, 3/8 - 168 X B 1/2" LG .ecuvireeeeeemeeeeeeae s e st e st s see s e e seesena s e s e e e seennneas 4
13 70290-G01 SHACKLE PLATE ...t reer e e s s ee e s ne e s 4
14 11098-G5 LOCK NUT, 3/8 - 16 ....eiicieecniernr e erne e ssnes s s s st e s st e e e s s sne e s s ane s s s 1
15
16 70324-G01 SHOCK ABSORBER ..ottt e e s 2
17 10435-G1 WASHER (SHOCK ABSORBER) ......cccotieiiriterieereteser e sesseeie e ssss e 8
18 10194-G1 RUBBER BUSHING ........ooiiiiie ettt e 8
19 00532-G6 NUT, 3/8 - 24 ...ttt sas e r e 4
20
21 70492-G01 RUBBER BUMPER ...ttt s 2
22 00968-G01 LOCK WASHER, T0MM......oooiiiaeietenee et see s s e s e 2
23 00974-GO1 NUT, MT0 X 1.5 ittt e r et s s ne e e s ne e s nna e s e s nmne e e e s sannn 2

Service Parts Manual Page Q-2




| SEATIN Gasoline Vehicle

1 - Includes lItems 3 - 35
3 - Includes ltems 4 - 12
14 - Includes Items 15 - 16

Page R-1 Service Parts Manual



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

I Gasoline Ve SEATING |

icle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 71665-G** SEAT ASSEMBLY (INCLUDES ITEMS 3 - 35) ....cceieiieircrerrceisseceeeceeeeseesenesenns 1
2
3 71664-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 4 - 12) ....covvciereeereen, 1
4 71602-G** VINYL SEAT BOTTOM COVER.....cccoteriterrtrrerrreeseerceeenee s seesssnnssneesnd 1
5 71012-GO1 VINYL TRIM (SEAT BOTTOM) w.eeveeereeeeeeeereeeeseeeeseeessesesseseseeeesseessseeen 1
6 71610-G01 ST L I o 1NN = 2
7 00720-G08 SCREW, #12 - 14 X 1" LG cceeereeierieeirtereerreesee s stesseeeseesseessseessnnend 6
8 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) .....ccccoeveieiirieeecceeeeeee e 1
9 71702-GO1 HIP RESTRAINT (DRIVER SIDE) ....cocovettiiiriveercreccerereescee e 1
10 71204-GO1 BOLT, 1/4 - 20 X 7/8" LG .cortirieereerieeesseereeseeesseessceessseesseessessasassensened 8
1
12
13
14 27546-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 15 - 16)....cccccvveueeieineerennnens 1
15 18144-G** VINYL COVER ... ittt rsrtesee s sess e s sae s snessneessteseneseneessnnannd 1
16 18868-G3 COVER (BLACK - PLASTIC) ..covotretriirieserrreesseesseesnesseesssnesneesneannd 1
17
18 71662-G01 SEAT BACK SUPPORT BRACKET ....cccceiiiireirireceensiereeseeeseeesseessneenns 2
19 00414-G8 BOLT, 1/4 = 20 X 1" LG weevecierecieeeceesrcteessteesseeeesanese s e e sses e sesnne e snnnneessssenns 8
20 00567-G7 LOCK WASHER, 1/4" ...ttt ctee st s et s ee s e s e s s an e snes 12
21 00559-G7 WASHER, 1/4" ...t erte st s cte st n e s e s e s ae s e st e s se e s e essnnenns 12
22 16705-G1 SCREW, 1/4-20 X 1" LG .cccteecerevieirtircrerceerseesseesssessseeseseesssessseessseesesessnnens 4
23
24 71762-G01 SEAL.. .ttt st s st s e s e st e e sa e s e e s s e e be e s se e baesneesnr e s beensaeens 1
25 17074-G1 BUMPER ...ttt tsee et e e et e s te e s saee s sse e e e e e ess e e e ssseeeesnneannnnnens 2
26 16705-G3 SCREW, 1/4-20 X 3/4" LG .cccvterceiecrireteectesceeeseesseessessssesseseeesesnessessssnenns 2
27 00559-G7 WASHER, 1/4" ... oottt s e eee e e e e e sear e e s sae e ssneresand 2
28 00565-G7 LOCK WASHER, 1/4" ...... ettt ctesrte st s eesree e s e e 2
29 15158-G1 ACORN NUT, 1/4" ..t rter st s st e esae et e e s be s st e s e s snr e e seansne e 2
30 71783-G01 SEAT SHIELD ...ttt e e s ess e e ebesas e saesne s saesare s 1

Service Parts Manual Page R-2



| SEATING Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 13728-G1 RUBBER BUMPER.......co ot 2
32 00559-G5 WASHER, #10 ..ot s 2
33 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG...ccccovvriiriiniinrinie s 2
34 71211-GO1 PLATE / LABEL (800LB).....c.ccctiiiriiisienienecsintcsrnre e 1
35 14601-G10 RIVET, 5/32" X 7/16" LGttt 2

Page R-3 Service Parts Manual



| Gasoline Vehicle v SEATING

Service Parts Manual Page R-4



Gasoline Vehicle

1 - Includes Items 2 - 43

~\

7

Ly

2>

| STARTER / GENERATOR

Service Parts Manual

1

Page S



| Gaso STARTER/GENERATOR

line Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 27065-G01 STARTER / GENERATOR (INCLUDES ITEMS 2 - 43).....ccovcviirecneeiceeeeeceennnd 1
2 26870-G01 ARMATURE ASSEMBLY (INCLUDES ITEMS 3 - 5) ..coecciiecreencceerrecenee e 1
3 26871-G01 REAR BALL BEARING .....cooceeieiiiniee et see s s saee e s ssene e 1
4 26872-G01 FRONT BALL BEARING.......cccoieirirctrnceerrescrtesseesesssan e sre s e e e 1
5 26873-G01 BEARING HOLDER ........oociiiiretirtesrcee s seee e sse e eaee s s sne e 1
6
7
8 26875-G01 L1 = 0 | RSP 1
9 26876-G01 INSULATING BRUSH ASSEMBLY(‘F’) (INCLUDES ITEMS 10 - 13)......... 2
10 * NN O O SRR 2
11 * LOCK WASHER ...ttt vt s e s s 2
12 * L] | P 2
13 * INSULATOR ..ottt ettt se s s sese s s s teste e snessanesane s s e e srseennnas 1
14 26877-G01 POLE CORE SET SCREW ........oooiriiiiiiriiircreer s seressseessssne s ssssnesesenes 4
15 26878-G01 FRONT COVER..... .ottt siatrses s s sesn e s e s ne s e snn s s e s eens 1
16 16885-G1 REAR COVER ...ttt sceee st e s sat e s ree e s s e s ne e senae s s e e e s sennaeenand 1
17 | 26880-G01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23).......covereeeeeennee. 2
18 * TERMINAL ...ttt eeeee s seieee s eessee s s e e s s e e e s e nenneenas 2
19 * INSULATOR ...ttt ee s rent e srre s sre e e s e e s senne e sesa e s s aneaenand 2
20 * INSULATOR ....oooooeeessseeesseeseeeessssssssssssessseseeessesssssssssssssesseeseesesesssssses 2
21 * WASHER......ccee ettt r e e s st e e s e e e s an e e e ne e e e nnan 4
22 * LOCK WASHER........ ittt st s s sae s s sen s e e s 4
23 * NUT et e e e e essae e s re e e sns e e e s ne e e s nnennd 4
24
25 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) .......ccccceecuueeas 1
26 26658-G01 BRUSH.....ceeeec sttt et st s e e s be e s aane e 4
27 26882-G01 BRUSH SPRING ......coooiienerirccienie e e rresee s seesenssse e sese e sssesssnnannd 4
28 26883-G01 BRUSH CONNECTOR......ccceritiierierireesceeseesssessvesssesssssesssesssseesnnnnd 2
29
30 26884-G01 L (R 1

Service Parts Manual Page S-2




ENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 26885-G01 PULLEY ettt st 1
32 26886-G01 NUT AND SCREW ASSEMBLY (INCLUDES ITEMS 33 - 37)....cccocvvuriunenne 1
33 * N 1
34 * LOCK WASHER ... ittt ettt 1
35 * SCREW ...ttt e s 3
36 * SCREW ...t e 4
37 * SCREW .ttt 2
38 26887-G01 BRUSH 1 COVER.......oiiiiirrene et nme s 2
39 26888-G01 BRUSH 2 COVER........ooiitrtte e 3
40 26889-G01 BOLT AND WASHER ASSEMBLY (INCLUDES ITEMS 41, 42)................... 2
41 * WASHER ...ttt s 2
42 * LOCK WASHER ...ttt 2
43 16896-G1 TERMINAL COVER......ccoiiiiiintrtini st ss e 4

Page S-3 Service Parts Manual



| Gasoline Vehicle

Service Parts Manual Page S-4



Gasoline Vehicle

1 - Includes ltems 2 - 34

2 - Includes ltems 3 - 6
20 - Includes Items 21 - 28
36 - Includes Items 37 - 49
47 - Includes ltems 48 - 49
57 - Includes item 58
64 - Includes ltems 65 - 74
66 - Includes ltems 67 - 68
70 - Includes ltems 71 - 72

(S

Front of Vehicle *NOTE: Remove bolt and
determine length
required before
ordering! Use of
incorrect length
could damage

housing (item 2).

Page T-1 Service Parts Manual



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

STEERING

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70314-G02 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34)........... 1
2 75364-GO1 STEERING HOUSING (INCLUDES ITEMS 3 - 6).....cccoouniiinnnininiiiinnnannnad 1
3 * SLEEVE BEARING ..ottt 1
4 * SLEEVE BEARING .......cooiniiiiriiitnrccnnsnninnnns s 1
5 * FLANGED BEARING ..ottt snenssessnssend 1
6 10389-G3 GREASE FITTING, STRAIGHT ..o 1
7
8 00426-G6 BOLT, 3/8 - 16 X 3/4" LG ...covrrieiiriicnrcsnse s 2
9 18456-G1 GREASE FITTING, 90° ..ottt sssnenes 1
10 70177-GO1 RACK GUIDE COVER.......cccociiiiiriiinennrersnncnc st 1
11 70225-G01 GASKET ...ttt bt 1
12 70178-GO1 COMPRESSION SPRING........cccooimiiiniiiiii e 1
13 70179-G01 RACK GUIDE ..ottt s e sn s ssnns 1
14 11391-G1 HOSE CLAMP, 1 1/4" ...ttt s s 1
15 70041-Go01 RACK COVER ..ottt s s s saens 1
16 11391-G1 HOSE CLAMP, 1 1/4" ...ttt s sss e 1
17 70183-G01 = O 1
18 11391-G5 HOSE CLAMP, 3/4" .......ooiiitiirirninsrtsss s nesessesse e 1
19
20 70299-G01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28).......cccevvuinincnniecnnnns 1
21 70297-G01 GEAR PINION.......oiccrn s 1
22 15112-G1 BALL BEARING ...t 1
23 70190-G01 EXTERNAL RETAINING RING .........cccoviiiiiiirininn e 1
24 70298-G01 STEERING RACK ...ttt s sasnsnens 1
25 70192-GO1 RACK BALL END ...ttt e 1
26 00532-G8 NUT, 7/16 = 20 ..ottt s 1
27 18456-G1 GREASE FITTING, 90°....ccciitiiieirieeeesceeeree st ssessessesseseasessnas 1
28 70466-GO1 RETAINER ...t 1
29
30 70184-G01 IDLER ..ottt ettt s s na e e 1

Service Parts Manual Page T-2



Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70216-G01 THRUST WASHER, 1 1/2" ...ttt s s e e an s e e sese e e sne s 1
32 70195-G01 THRUST WASHER, 7/8" ...ttt e e sesness e s snn e s nneend 1
33 00734-G6 LOCK NUT, 7/8 = 9...neeetrereteeeeee e e stessensesneneneeees e e s s e e ase e e s meessneesneenns 1
34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ..cooeeerceeiverceerinrresrrse e scsnessseeseessneseseessanens 1
35
36 70360-G01 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 49) .....cocceveieeeend 1
37 14322-G3 STEERING SHAFT ..ottt rerereete s itesessesesssnessssseessssssssssssessssnessnans 1
38 70333-G01 STEERING COLUMN ......cooiiiciiieienrcrn s seeesssms s ere s sessssse s s ssnessssmsessened 1
39 70558-G01 COUPLING ..ottt ctcrcree s ree s eessser e s s saessesae e s snn e s e s s e esssneesssnnessssnnassnned 1
40 00550-G1 LOCK NUT, 1/4 = 20.....ciicceirceieeererisreresineessssseesesessesnsscssesssssssssensssssnsssesssnees 2
41 70227-GO1 BOLT, 1/4 - 20 X 7/8" LGi. ..evvreeeeeeeneeetnseessnessneseseessnnessessssessssnesssensesennns 2
42 01022-G01 SCREW, #6 - 20 X 5/16" LGi....eeeiereeerreerreeniesseesceressseseseseseessseessneasssnsessens 1
43 70223-G01 GASKET ...vii it strctrctrseeste st s s se s e e sr e e s e e s st e s eaneenae s nnessneesennensnnens 1
44 01034-GO01 BOLT, 3/8 - 16 X 1 1/2" LG. WITH PATCHLOCK ......cooiivcerrcerrrreeesrenrensneens 3
45 00878-G1 LOCKWASHER, 3/8".......ccoceeiiririerrenrerseresssssessenssssanae s see s seas s s ssesessanes 3
46 70466-G01 RETAINER...... oottt ssseeesesne s nesessen s s samn e s nn e sssnn e s smnsnsnnnes 1
47 17161-G1 BUSHING AND SEAL KIT (INCLUDES ITEMS 48, 49) .......ccccovecrenrenerrinnens 1
48 * STEERING COLUMN BUSHING .......ccoooieeereieeereeeree e 1
49 * SHAFT SEAL ...t sessee s see s sns s se e s e s s eme e semeeseneas 1
50
51 00470-G4 BOLT, 7/16 - 20 X 2 1/2" LGi. ..oteicieereeeerccteeceeseceesscseeessne s s snnesessasssssseesssssnesnnns 1
52 00734-G3 LOCK NUT, 7/16 = 20 ...oee et cceercceerecersecneesecseessssesssseesssneessssnessensessessenesssnseenens 1
53 01033-G01 BOLT, 7/16 - 14 X 1 1/4" LG. WITH PATCHLOCK (PROD. SINCE 4-98)............. 2
54 01033-G02 BOLT, 7/16 - 14 X 7/8" LG. WITH PATCHLOCK (PRIOR TO 4-98 PROD.) ......... 2
55 00566-G2 LOCK WASHER, 7/168"......ciiiirreeiieicrereeiesseeseesssasssseessnesssseseseesssessssssssnsssssssssanes 3
56
57 18325-G1 STEERING WHEEL (INCLUDES ITEM 58)......ccoveivieeniecereerereereesseesesseeenes 1
58 * HUB ...ttt s s e s e e s e st sne e sae s s aa e e s an e e e e aneas 1
59 14390-G2 LOCK NUT, 5/8 = 18 .....eoiereerterce sttt scrtssssessseessseesnessseesesessssese e essnssnsesessnnns 1
60 27102-G01 CLIPBOARD......cc ettt ertr s e st e s e s s e e e sns s e s st e st e s se e snesesneansnsesnnnesanes 1

Page T-3 Service Parts Manual




Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

STEERING

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 00999-GO1 SCREW, #8 - 18 X 7/8" LGi...cciireeeeiercreeereee e st see s see s s see s e nneens 2
62
63
64 70074-GO1 TIE ROD ASSEMBLY (INCLUDES ITEMS 65 - 74) ....covvvvninniniinecsninnninsnsienns 2
65 70583-G02 THREADED TUBE WITH FLAT ..ottt stesensessseeneend 1
66 27205-G01 TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 67 - 68)........... 1
67 50641-G1 RUBBER BOOT ....ciiiiiiiicii it 1
68 50209-G2 SLOTTED NUT, 7/16 - 20.....civiiiiiiriic it sssesecssnssnsssssssnsssens 1
69 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) ......cccevvviirinrinerirrcseeeneaes 1
70 27205-G02 TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 71 - 72) ........ 1
71 50641-G1 RUBBER BOOT ......ooiiiiiminiiieiiss et ssessse s sssssns 1
72 50209-G2 SLOTTED NUT, 7/16 - 20....uiiiiiiieeriiirninniesinissesiss s sesssssnas 1
73 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD).......ccovtrenirieninsrcieiiinnninend 1
74 10389-G3 GREASE FITTING, STRAIGHT ....cciiiiiiictninininercsnnsesse s 2
75
76 10387-G2 COTTER PIN, 3/32" X 1" LG .cooir ittt s aees 2
77
78 50209-G2 SLOTTED NUT, 7/16 = 20....ci ettt ses e s ssssssesssssneas 1
79 10387-G2 COTTER PIN, 3/32" X 1" LG c.erircirinienieiiinieni et e ssssssesssssaeas 1

Service Parts Manual Page T-4



| TRUCK BED, MANUAL LIFT Gasoline Vehicle

1 - Includes ltems 2 - 42
106 - Includes ltems 9, 11 - 42, 107 - 113

2,107

Page U-1 Service Parts Manual



Gasoline Vehicle TR

i

UCK BED, MANUAL LIFT

o

Bed Frame

Service Parts Manual Page U-2



TRUCK BED, MANUAL LIFT

Gasoline Vehicle

82 >3 .9 (B
81 Syl
\ /3%
0
84

85 \
80

/ 0

{0

5 83
S5

\ &
&V

85
(Spacers
as needed)

Ramp - Optional

73,115

75

76

Passenger Side

I

AN AN AV

98

j\=====)\)

INOK
I
NORINCR

Driver Side

Page U-3

Service Parts Manual




| Gasoline Vehicle

G

TRUCK BED, MANUAL LIFT

S L

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71711-G03 TRUCK BED ASSEMBLY, 40" (MANUAL DUMP) (INCLUDES ITEMS 2 - 42)..| 1
2 71719-GO1 BED FRAME, 40" ..ot et s e e s r e s e e s e s e e se e mnnneeaas 1
3 71714-GO1 SIDE PANEL, 40" (PASSENGER SIDE) ......ccoviiereieneieereieeeecneeeennenns 1
4 71714-G02 SIDE PANEL, 40" (DRIVER SIDE).......coiiiiiiereeneeeier e e see e 1
5 16705-G3 SCREW, 1/4-20 X 3/4" LGi....oeiiieeeeeeeeteeresseee e s seeee e e e e s s mee e s s s emnee s 8
6 00915-G1 BONDED WASHER, 1/4" ......ooieeeeieeeieseeereie st ssee s ses e s ne e s 8
7 00559-G7 WASHER, 1/4%.....c ettt ettt s st aae e e s s eann e e e e s s nsnes 8
8 14390-G4 LOCK NUT, 1/4-20....ciiieieieeeieeeeceeseciesst e essee e s saesssssneesssnesnenen e e sasesssessnasnns 8
9 14601-G8 RIVET, 3/8" X 11/16" LG (ALUMINUM) .......ottiiiiiiiierercren e veieeesscenessneens 2
10
11 71717-GO1 END CAP 1 ettt sttt e st e s s s et e s s sane e e e seesnneeeesnenns 2
12 16705-G6 SCREW, 1/4-20 X 1 3/4" LGi..ccovcrieeeeteeeceeereeeresrtesesee s see e sveeesaeessssenenenneess 4
13 00915-G1 BONDED WASHER, 1/4" ... et e nenan e 8
14 14390-G4 LOCK NUT, 1/4-20......uuiiiiicciiiiecitieieccneressscsetessessssssessessnseessaesnsnssesasensnnseesss 4
15
16 71837-G01 POST (PASSENGER SIDE)......ccocociiiiiierereeieseeeeseseeereree st scsnsnennnns 1
17 71837-G02 POST (DRIVER SIDE) ..ottt ee s s s see s nenen s 1
18 71718-GO1 TUBE CAP, 1 1/2" ...ttt sttt sr et e s se e s s ssee e e e s s nsne e e s snns 2
19 13437-G8 LOCK SCREW, 3/8-16 .....coiiciiirireeeier e seenessstesenressaseesesssesssssssssnnssssnsness 4
20 11027-G5 LOCK NUT, 3/8-16..ceeiieicciieiceettessere e s seee s s s e e s s e e e s enee e s s snsane s 4
21 71838-G01 2 o = SO 2
22 16705-G3 SCREW, 1/4-20 X 3/4" LGi...ucoeiiieieeeecceees s ceree e s eree e e seer e e s s mn e e s s s snanees 4
23 00915-G1 WASHER, /4"t e e e e s e e s nme e e e s seanreee s s snais 4
24 00559-G7 WASHER, 1/4"...... ettt e s me e sssa e s snes 4
25 14390-G4 LOCK NUT, 1/4-20......cciiiieiiieeirtereiiee s setesesessssseseseeesssseesessnesssssnesesnseesessenees 4
26‘

27 71732-G01 TAILGATE ..ottt cceeerterrcer st s srae s s ssst e st s ssse s e s e e e s s rme s e s s nn s s s saresnsnnsessnnnaenns 1

28 27666-G01 HINGE ... et rete st ee e st s e s e e me e s e en e s s mmn e s s nenesennee s 2

29 01002-G08 BOLT, 1/4-20 X 1" LG ccevteiretireeereireisccreeesseesssne s sees s snneesssnessaseeesesseessssnnesss 4

30 00559-G7 WASHER, 1/4"....... ettt sttt e see s reae s s ree s s e e s e s saa s s e s e s s s aaneenns 4
Service Parts Manual Page U-4



TRUCK BED, MANUA“L LIFT Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.
31 14390-G4 LOCK NUT, 1/4 = 20.....ovveeeeeeeeeeressesssessseseesesssseessssssesessssseesssesseeseeessesnees 4
32 | 71748-Go1 TAILGATE KEEPER .....ooooreeeeesssesssssssssesssssssssssssssssssssssssssssssnnessssssssesssens 1
33 | 16705-G3 SCREW, 1/4-20 X 3/4" LGi.vvoerreeeeeeeeeeessssseeesesseesseeeeeseessssssssesssssssssessssnneees 1
34
35 | 71083-GO1 TAILGATE CABLE ....oeooooeeeeoeeeeeeeeeereeseeseeeseesssessesesessssssessesesasssesessssesasenees 2
36 | 00106-G6 SELF-TAPPING SCREW, #12 = 24 X 3/4" LG ..vvvorveeeeeeeressssereseseeeseseessnee 2
37 | 00915-G1 WASHER, 1/8".......ooeeevveeeeeeeseeveesseeseeeessesssssssssssssseeseesssessessssssssesssesesssesssend 2
38
39 | 71794-Go1 LIFT HANDLE ... ooeoooeeeeeeeseeeeeesseesssessssesessesesseeeessesseseeseseesesessessessesesseseneen 1
40 | 00976-G08 YO a1 TR TR T B Gk Kl K c S 2
41 00559-G8 WASHER, 5/16".....orevvvverneesesesssseessssssssesssssssssssssessessssssssssssssssasessssssssessssens 2
42 | 11098-G6 LOCK NUT, 5/16 = 18..curmrveeveeaereseeeesessesssssessesssssssssessssssssssssssssssssssessssassen 2
43
44 | 70896-GOT | BED PIVOT ...ooooeeeeeeeeeesseeeeeessseesssessssessessssssssessssssessssessssesssssssssssssssessessssssssees 2
45 | 00764-G2 CARRIAGE BOLT, 5/16 X 1" LG werrvveeereeeeeseeseessesseessessessessssasessensssssssssessssaneees 6
46 | 00559-G8 WASHER, 5/16" ....ooveeeeeeeeeeeeseseeeeeessssseesesssssessssssssssssessesssssssssssssssssesssssssnsssssns 6
47 | 11098-Gé LOCK NUT, 5/18-18 ...oooreeeeeeveeseeeeeseeseessseessssesssssesssessessssssssssssnesessssesssnenees 6
48 | 70291-GO1 | RUBBER BUSHING ........ooveeeeeeereeseesssesscsssneessssssssessssssssessssssnsessssssssesssssneneees 4
49 | 21682-G1 CLEVIS PIN, 1/2" X 2 7/8" LGi....ooveveeeeeeeessessessassssesssssessssssnsssssssssnsessssssseesssend 2
50 | 21683-G1 COTTER PIN, 15/32" X 2 11/16" ..ovvererreeerseesesssaesesesssasesssesssssssssssessessssssessssnns 2
51
52 | 71831-G01 | BED LATCH w.oooooieeeeeeeeeeeeeeeeoseesseeesseseeseseeseseesesessseesesessesssssessesseesceesese s ssesssans 1
53 | 71704-G01 | HANDLE GRIP ......ooeeeeoeeeeeeeeeeeseeeseeseeseeeesessenesessssssesesseseessssssesesseseesceesesssessesesens 1
54 | 71827-GO1 | LATCH BRACKET ....ooocooreeeeeresesseeeesesesssessssssesssssesssssssssessssssssesssssssessseesssneees 2
55 | 01014-GO3 | CARRIAGE BOLT, 1/4 - 20 X 3/4" LG .....vvvveeereeeeeseessssesssesssssessesssesssessessssneees 4
56 | 00559-G7 WASHER, 1/8" ......oooooeeeveeeeeeeeseeeeessseeseeeeessesssesessesssssssssessssessesessessesesessesssssasin 4
57 | 14390-G4 LOCK NUT, /4 = 20 ...oooooerereeeeesseeeeseeesseesssssssesseeesseesssesmssssssssssseessesssess e 4
58 | 71707-GO1 | EXTENSION SPRING........oveeeeemereeeeeseesseeesssseeeseseessssesssessesseeseessssssessssesseesees 2
59
60 | 71766-GO1 | CATCH BRACKET ...ooooveeeeeeeeeeeeeeeeeseeseeeseesesessesssessessenesesseesssessessesseesssesessesseens 2

Page U-5 Service Parts Manual



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
61 00414-G6 BOLT, 1/4 = 20 X 8/4" LG u.e.cvvverreereeeeaeeesessessessesasssssesssssessessssssessssassessessesassnsens 4
62 00559-G7 WASHER, 1/4" .....oovetereeeereeeeesesses st b sses s sass st ssss st snsnsanses 4
63 14390-G4 LOCK NUT, 1/4-20 .....ourvureerreresresssssssesssssesassssssssssssssssssssssssssssssssssssssssssessssssesens 4
64
65 71673-GO1 | PROP BRACKET .....covuitrivereeiesstsesssssssssssas s ssssss s s s ssssssssssssssssansssssnsaness 1
66 71657-GO1 | PROP ROD ...ttt sessesaessessesas s s essssas s sass s s s s esaseassessesansas 1
67 00560-G3 WASHER, 1/2" .....ovterretieteese s sessesss s s bsss s s s es s sass s s sss s sansanens 1
68 15121-G1 WASHER, 1 1/4" X 3/8"......eeueeeeeeerereeseressessessesses s sessessesssss s sesassassssesassassnees 2
69 10387-G3 COTTER PIN, 3/32 X 3/4" LGiu.ouvverreeecensrestsssssessessessesssssssssessessessessessessessanes 2
70
71 71901-GO1 | E-Z-GO DECAL (E-Z-GO)...ouvurerrrcereeerssecesesaesssssesssssssesssssssssssssessesssssassasens 1
72 71771-GO1 | LABEL (TILT WARNING) ...cvuruirrtetesteeaesssesssssessssassssssssssesaesasssssesaessssssessees 1
73 74234-GO1 | BED LINER, 40" .......oouiveeeeeeteereeeesssesesaesaesss s sassesses s e sssasssssss s sessessssssas 1
74 74235-GO1 | TAILGATE LINER......cooiiteetreieeteeeseessessssssssesssssssssbessssessssasssssessessssesssssssassssens 1
75 18436-G1 RIVET, 1/4" X 1/2" LG ovuvveeveeeeeesisssaeessssssssssssssssesssssssesssssssassssssssesssssssssssnsans 4
76 14601-G10 | RIVET, 5/32" X 7/16" LG w..cvvevereeertereeeeseessesssssesssssssssessssssssssssssssssessessssssssnsens 6
77 71517-G03 | BED CAPACITY DECAL ......ceveeeeceeecteeteetesae e tes s aesse s sesssssesassesssss s sessnnes 1
78
79 28331-G01 | RAMP SUPPORT (PASSENGER SIDE)........cccsuuieumeueeerirsssssessessssesssesassssssessens 1
80 28331-G02 | RAMP SUPPORT (DRIVER SIDE) ......ccesuiuetueeceeseereeseesessesssessessesessssesassessnes 1
81 00438-G8 BOLT, 5/16 = 18 X 1" LG u.vuveuverrreeeeeeeseeseseesssssesses s sasssssssssessssas st ssssasssssanes 2
82 00559-G8 WASHER, 5/16" ....coucvueruerssesiessssesssessssssss s sessssssssessssassassssssssssssessasssssassanens 4
83 11098-G6 LOCK NUT, 5/16 = 18 ..uvueeerrieeereiesacseesessessessesaessssessesasssesssessesssssssessessssessnnsnes 2
84 00428-G6 BOLT, 3/8 - 16 X 2 3/4" LGi....cuvvereeeeereetieeesesessessessessessssssessesssssessessessssassessassanes 2
85 00562-G 1 WASHER, 3/8" ......vuieteueesceessiesasssesassessessessessesessss s s sssssssassessessesassessesassnssesaseas 6
86 11098-G5 LOCK NUT, 3/8 = 16 ecereeerrercererreresersssssssssssasessssessssssssesssessssessesesssssssssessssssssanes 2
87
88 20264-G1 UPPER RAMP ......covtrieeecietestessessssssssessssssst e st sessssssessessss s saessssnssassanssssaees 1
89 20257-G2 LOWER RAMP........ovuitrreeaeetentssaesssssessssssssssssessessesssssssssessessessssessessssassssnssnnes 1
90

Service Parts Manual Page U-6



E

TRUCK BED, MANUAL LIFT

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 20252-G1 PIVOT (PASSENGER SIDE).....cccetiiieeriieriersree et ee e e 1
92 20252-G2 PIVOT (DRIVER SIDE) ..oveoveeeeeeeseeeseeseeeseeseseseeeesssessssssssssssssssassssssessssessesasees 1
93 00427-G8 BOLT, 3/8 - 18 X 2" LG ..uiiiiiciiiieicireeeecesriee s seeer e e s eeee s s seesen e s ssnee e e sessnneessssanan 2
94 00562-G1 WASHER, B/8" ..o e eeeeetieiee s cecrettee e e rer e e e e e s s 2s s s e e s e nnareseenessenessssasns 4
95 20275-G1 PIVOT SPACER ...ttt e srr e s e e s s s s ser e s e e e e e e e s e s eas 2
96 11098-G5 LOCK NUT, 3B/8 = 16 ..ceeiieeeicccceeiee e tncessrcreerre e e es s se s e sssssnesnaeee e s eeeseseene s e e nmnnnd 2
97 00439-G6 BOLT, 5/16 - 18 X 1 B/4" LGi...coiiieiieeeceee ettt ecccrnee s s e e s e s snn e e s s sae e 4
98 00569-G2 WASHER, 5/16" ... ettt ceee e e s re e e s s ae e s s an e e e s s e ennenens 4
99 00559-G8 WASHER, 5/168" ...ttt ettt e s e e e eeee s et e e e e s e s e s e e mr e ae e e e e e eeeeaneanssananns 4
100 11098-G6 LOCK NUT, 5/16 = 18 ....ceeiieiiceeireceter st ere e e s se s e se s e e e s s e en e s s s nnnnee e 4
101
102 XXXXX-XX BOLT, 1/4 - 20 X 7/8" LG (SEE BODY SECTION)

103 XXXXX-XX WASHER, 1/4" (SEE BODY SECTION)
104 XXXXX-XX LOCK NUT, 1/4 - 20 (SEE BODY SECTION)
105
106 71711-G04 TRUCK BED ASSEMBLY, 48" (MANUAL DUMP)

(INCLUDES ITEMS 9, 11- 42, 107 - 113) it e emee s 1
107 71719-G02 BED FRAME, 48" ....... oottt e s s st e sen e s s 1
108 71742-GO1 SIDE PANEL, 48" (PASSENGER SIDE) .......coiciiieerieeieeree e 1
109 71742-G02 SIDE PANEL, 48" (DRIVER SIDE) .....cccoiviiieriereeeieceee e seen s 1
110 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi..ueeeieeeeeee ettt seeee s e e mne e 10
111 00915-G1 BONDED WASHER, 1/4" ...ttt e e 10
112 00559-G7 WASHER, /4" ...ttt e s see e e s s e e e s r e e s s e s ense e e e n e e neeneenans 10
113 14390-G4 LOCK NUT, 1/4 = 20....ueiiiiiicciiieccertesncrenesesseeeessssnsenesssessaneesessssanneesssssnnnsens 10
114
115 74033-G02 BED LINER, 48" ...ttt sttt rc e s eate e s s e s sne e e s s nnnnesenas 1
116 74036-G01 TAILGATE LINER, 48" ...ttt seere e s saee s e e a s s raee e e e nnas 1

Page U-7 Service Parts Manual




Gasoline Vehicle T

RUCK BED, MANUAL LIFT

|
o e -
[ L e e

Service Parts Manual Page U-8



—

S

TRUCK BED, ELECTRIC LIFT

Gasoline Vehicle

1 - Includes ltems 2 - 37
99 - Includes ltems 9, 11 - 37, 100 - 106

2,100

Page U-9

Service Parts Manual



Gasoline Vehicle

TRUCK BED, ELECTRIC LIFT

// WHT from Actuator
BLK from Battery
RED from Actuator
RED from Battery

/ 60

T
Control

\.@; Har:ess
\.l
P

Service Parts Manual Page U-10




| TRUCK BED, ELECTRIC LIFT Gasoline Vehicle

Ramp - Optional

Passenger Side 88

ONRY
j\===\)

: D20
LG
79 \/o l) i 8283
78X (s
\ o A Sp 82 Driver Side
82 (Spacers
;7 as needed)

Page U-11 Service Parts Manual



Gasoline Vehicle TRUCK BED, ELECTRIC LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71711-G01 | TRUCK BED ASSEMBLY, 40" (ELECTRIC DUMP) (INCLUDES ITEMS 2-37).f 1
2 71719-GOf1 BED FRAME, 40" ......ocueeeeiueeeseeersesssss s sessessssssssssssssssessessssessassassssssnsans 1
3 71714-GO1 SIDE PANEL, 40" (PASSENGER SIDE) ......couevururerreenecesesssssssssssssssssesenns 1
4 71714-G02 SIDE PANEL, 40" (DRIVER SIDE)......c.oeueeeueeuerenseeeesasssssessessessssssssssassassens 1
5 16705-G3 SCREW, 1/4-20 X 3/4" LGi...vvvrereeeerrereeeesieseessessesssssssssssssssssessesssssasssssssassans 10
6 00915-G1 BONDED WASHER, 1/4" ......ovueeueeeenesssestesssessssssssesssssessssssssessssasssssssassanes 10
7 00559-G7 WASHER, 1/4".......oeiteereeseetessessessestsssessasssessesses s sassasssessesssses s sssansssassaned 10
8 14390-G4 LOCK NUT, 1/4-20......curueeerreserersersssssasssssessassssssssssssessessassassassssssssssssssessas 10
9 14601-G8 RIVET, 3/8" X 11/16" LG (ALUMINUM) .......cooeeerrerereeeeceesietesenaesessessesassenend 2
10
1 71717-GO1 END CAP, 1"...coeotceeeeetes st st b s asaes st s s s ss st snsas 2
12 16705-G6 SCREW, 1/4-20 X 1 3/4" LGi....eoveereerereeceeressesiesseesssssesses s eesssessesasssssesasens 4
13 00915-G1 WASHER, 1/4".......ooeveerertesssesessessessssss st st sass st st s sssssasssesssssssssssnsens 8
14 14390-G4 LOCK NUT, 1/4-20.....0ucueueeeeeseeeneecessessessssseasssssssesssssssssassesssssssssnssssassnnes 4
15
16 71837-GO1 POST (PASSENGER SIDE)......cucieteeeeeeeeeeeeerseeseeessesessesesessssessssessssesessssessenns 1
17 71837-G02 POST (DRIVER SIDE) .....cuuevcreueasssaceesassessessesssssssssesssssssasssssssssssssssssnes 1
18 71718-GO1 END CAP, 1 1/2"......ooteeeeueeeeessesssesssssessssesssssssssssssnssssssssssssssssssssessessssssend 2
19 13437-G8 LOCK SCREW, 3/8-16 X 2" LG...ueuevrererrrreesecsssssessesesssssessesssssssssssssens 4
20 11027-G5 LOCK NUT, B/8-16.....uucueereereeeceesessesseesessssessssessessesssssssssssassassessssassssesanens 4
21 71838-GO1 BUMPER ..ottt sesaes st s s s sss st sas s nsnsans 2
22 16705-G3 SCREW, 1/4-20 X 3/4" LG...curereereeeeereseriesssisssessssssssssssssessssssssssssssssssssassans 4
23 00915-G1 BONDED WASHER, 1/4" .....uiueeeecrerestessssessessessessess s esssssssssssssssssees 4
24 00559-G7 WASHER, /4" ......ooteeeeeeeeereeees s sesses e sassesesses s sesas s ses s sssseesssassessesessassesans 4
25 14390-G4 LOCK NUT, 1/4-20......cuccurrreeereeseessessassaesssssessessessasssssessessassssasssssassassassassans 4
26
27 71732-GO1 TAILGATE .....oocvecvecveeeteteesaesaessssessessessessssssssessessessesbessasesessesssssssessessesssanees 1
28 27666-GO1 HINGE ..ottt saesaessee s s e sses s ses s sase s esensesss e sasssssssensans 2
29 01002-G08 BOLT, 1/4-20 X 1" LG couurvurrreeseseeseessessssssssssssssesssssesessessessssssssasssssassansans 4
30 00559-G7 WASHER, 1/4"......ooietereerteeeetesseee s s st ssas st s st bessessesasses s s sensenans 4

Service Parts Manual Page U-12



s

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 14390-G4 LOCK NUT, 1/4-20.....ccciuiiiireiiiiieitie ettt sn et s e sneneseens 4
32 71748-G01 TAILGATE KEEPER ...ttt ettt 1
33 16705-G3 SCREW, 1/4-20 X 3/4" LGi....cceriiririecereeeenen e 1
34
35 71083-G01 TAILGATE CABLE ...ttt s 2
36 00106-G6 SELF-THREADING SCREW, #12-24 X 3/4" LG ....eeetieireeeeeeeeeeee e 2
37 00915-G1 WASHER, 1/4" ...ttt e 2
38
39 70396-G01 2=t o O S 2
40 00764-G1 CARRIAGE BOLT, 5/16 - 18 X 3/4" LG .....oeiereiieerirerene et 6
41 00559-G8 WASHER, 5/16" ..ottt e st s 6
42 11098-G6 LOCK NUT, B/168-18 ...t sttt s s 6
43 70291-GO1 RUBBER BUSHING ........ooiiiiiricrecer et e st e s e e 4
44 21682-G1 CLEVIS PIN, 1/2" X 2 7/8" LGi...uerieeeeeereeseesee st esese s sneasnesnen 2
45 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG .. e 2
46
47 | 71901-GO1 | E-Z-GO DECAL (E-Z-GO).rrereereeereeeeeeeeeesseeeeessseesesssesssessssssssssessesssessesessassee 1
48
49 74165-GO1 CIRCUIT BREAKER MOUNTING BRACKET .......ccoctiitriereene e cstesec e 1
50 21320-G3 CIRCUIT BREAKER, 30 AMP, 12V ......cooiiiiiieicrtrineeeee e 1
51 00150-G4 SCREW, #10-24 X 1/2" LG .eeieeeeereeeie ettt e e e eee e 2
52 00565-G5 LOCK WASHER, #10......cociiiiiieiiiiicet et 2
53 00526-G3 NUT, #10-24 ...t r et e e e e 2
54 | 25976-G14 | 14 GAWIRE (RED 5") ceoeveeeereeeeeeeeeseeeessssseessesseesssssesesesssseessessssessesssseessssnens 1
55
56 27680-G01 TOGGLE SWITCH ...ttt et se et st nnn 1
57 27447-G01 TOGGLE GUARD ..o R 1
58 10570-G9 RIVET, 1/8" X 11/32" LGi...utitiiiereritrte ettt a e e ste s s sasne s ens 2
59
60 27612-G02 ELECTRIC ACTUATOR ...ttt ettt st saanens 1

Page U-13 Service Parts Manual



| Gasoline Vehicle
S L S

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 27613-G01 SPACER ...ttt st e s e e e e e s e e nnae e 2
62 14443-G10 CLEVIS PIN, 172" X 3" LGi..utreeeeterereesiereee e sse s seesee e e nen e 1
63 21683-G1 COTTER PIN, 2 11/16" LGi...eeerieieeeerereeeee st st 2
64 14443-G11 CLEVIS PIN, 1/2" X 1 7/8" LGi...oeeeieeeeeee e et 1
65
66 74163-G01 WIRE HARNESS ...ttt 1
67 11845-G3 CABLE CLIP .ttt ettt s e e 2
68 00532-G3 NUT, B/18-18 ...ttt st st sr e e e 2
69 17618-G1 WIRE TIE ...ttt st s e s s ne s e e e e e 8
70 74234-G01 BED LINER, 40" ...... .ottt sne s s se s s ne e 1
71 74235-GO1 TAILGATE LINER ... et n e e s 1
72 18436-G1 RIVET, 1/4" X 1/2" LG oottt s ssan s 4
73 14601-G10 RIVET, 5/32" X 7/168" LG ...eeeutiie et tsce s ss s s e ns 6
74 71517-G03 BED CAPACITY DECAL ...ueeieeeecreetreee e see et s s 1
75
76 28331-G01 RAMP SUPPORT (PASSENGER SIDE).......ccocccriierierierrete s 1
77 28331-G02 RAMP SUPPORT (DRIVER SIDE) ..ottt 1
78 00438-G8 BOLT, 5/16-18 X 1" LGi..eeeiciecree ittt s s 2
79 00559-G8 WASHER, 5/16" ...ttt s e e s sb e s s 4
80 11098-G6 LOCK NUT, 5/168 - 18 ...t st st s s ss e s 2
81 00428-G6 BOLT, 3/8 - 168 X 2 3/4" LGi...coieeeeee ettt s 2
82 00562-G1 WASHER, B/8" ... oottt sttt 6
83 11098-G5 LOCK NUT, B/8-16 ...ccieuereeereee et e s sse st se s sneee e seeene e 2
84
85 20264-G1 UPPER BAMP ...ttt esnsss et e 1
86 20257-G2 LOWER RAMP ...ttt snn e e n e 1
87
88 20252-G1 PIVOT (PASSENGER SIDE)......cccosiitiriiieeeriecieseneee e 1
89 | 20252-G2 PIVOT (DRIVER SIDE) «...oooveieeeeeeeeeeesseeseeesseeesssesseeseseseseseseeesesesessassasesesesesssene 1
90 00427-G8 BOLT, 3/8-16 X 2" LG ..tiiiiiirtereecrecriese et ee s see st s e e e 2

Service Parts Manual Page U-14




Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 00562-G1 WASHER, 3/8" ...ttt 4
92 20275-G1 PIVOT SPACER ...ttt i b 2
93 11098-G5 LOCK NUT, 3/8-16 ...cceeriieceinicrs sttt s ssnsssssss s s s see s 2
94 00439-G6 BOLT, 5/16-18 X 1 3/4" LGi....corciieiririiricir it 4
95 00569-G2 WASHER, 5/16" ..ottt 4
96 00559-G8 WASHER, 5/16" .....oiiiiitirct e s s 4
97 11098-G6 LOCK NUT, 5/16-18 ...ttt s a e s 4
98
99 71711-G02 TRUCK BED ASSEMBLY, 48" (ELECTRIC DUMP)

(INCLUDES ITEMS 9, 11- 37, 100 - 106) ....ceovuiiririniriiiinniiinse s e 1
100 71719-G02 BED FRAME, 48" ........ooietiir it 1
101 71742-G01 SIDE PANEL, 48", (PASSENGER SIDE) .......ccccvinieniiiiiiiniiniecienieneeaeas 1
102 71742-G02 SIDE PANEL, 48", (DRIVER SIDE)......c.cccocvniiiiniiiininntic e 1
103 16705-G3 SCREW, 1/4-20 X 3/4" LGi....eoriiiiiiiintiniin i 12
104 00915-G1 BONDED WASHER, 1/4" ......ooiiiintiniiiii i 12
105 00559-G7 WASHER, 174" ...t 12
106 14390-G4 LOCK NUT, 1/4-20.......ciiiiiiiriiniiinie s s ns s 12
107
108 74033-G02 BED LINER, 48" ..ottt e e 1
109 74036-GO1 TAILGATE LINER, 48".....c. et s 1

Page U-15 Service Parts Manual



| Gasoline Vehicle TRUCK BED, ELECTRIC LIFT

G

Service Parts Manual Page U-16



| TRUCK BED, FL

T & CARGO Gasoline Vehicle

-

Page U-17 Service Parts Manual



| Gasoline Vehicle TRUCK BED, FLAT & CARGO

Bed Frame

Service Parts Manual

Page U-18



| TRUCK BED, F

v

LAT & CARGO

G

G

Gasoline Vehicle

Page U-19

Service Parts Manual



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

TRUCK BED, FLAT & CARGO

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
1 71719-GOT | FLAT BED, 40" .....uoeeeceeeeceeeeteeseeestesee e ses s s ses s ssssssessssssessessssses s sssassans 1
2 71719-G02 | FLAT BED, 48" .......oeoeeeeeeeeeteeeeesesee v seeae s sesseeeas s ses s st sses s sanssnessssessas 1
3 71772-G01 | CORNER TUBE ..ottt ses et sesas s st ass s sesses s s snsansans 2
4 00762-G9 SCREW, 5/16 - 18 X 2 1/2" LG vucrevvereeereessereeeseessessessessass s ssssssssssasssssssssns 4
5 00559-G8 WASHER, 5/16" .......cteeuerereeesesseeseesssssssessessssesssssssessssssassssssssssssssssssssessnssseas 4
6 00550-G3 NUT, B/16 - 18 ..ccerveeecetestesessessseessseesss s sssssessessasssessass s sassssssssssss s sasssasssns 4
7
8 71718-GOT | END CAP, 1 1/2" .o es s ettt 2
9 71717-GO1 END CAP, 1" ..ttt ts s s st ses s bbb sas st ansnsnsesansen 2
10
11 70396-GO1 | BED PIVOT ..ottt sssssaes s ssessess s sass s sssssssns s sasssessanssnnes 2
12 00764-G2 CARRIAGE BOLT, 5/16 - 18 X 1" LG c.ueueeeeeeeeeeeeeseeeeeseeesensesseeasssesssssessssssens 6
13 00559-G8 WASHER, 5/16" ......ooovveeeeeeeeeseesessssssssssssessessss s sss s sssssassssssassssssesssnsssssssssanes 6
14 11098-G6 LOCK NUT, 5/18-18 w..ocvurevucerreesssssssssessasssssssssessessasssssassssssassssssssssssansansssnesns 6
15 70291-GO1 | RUBBER BUSHING........c.ooteeereeeteetee st es st saes s ses s sessss s sassassansans 4
16 21682-G1 CLEVIS PIN, 1/2" X 3" LG.u.euevuerrereressessesssssssssssssssssssssssssssssssanssssssssssssssssens 2
17 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG wovvvvvvvevvvvnnnnnsnnrssssssssssssssssssss s 2
18
19 71831-G0T | BED LATCH ..ottt ss sttt sass s sas s enae s sassnsens 1
20 71704-G01 | HANDLE GRIP ......ovueeeeeereeeesessee s st ssessessas bbb sasssessasssessasssnnns 1
21 71827-G0T | LATCH BRACKET .....ouoveeeceeeeteeseeaeeseses s sesas s sessessasssssssesssessessssessessssnssassans 2
22 01014-G0O3 | CARRIAGE BOLT, 1/4-20 X 3/4" LG ....ovvuerrrreeeceresesresseseessessesssesaessessessesanssssens 4
23 00559-G7 WASHER, 1/4" .....o.ooeteeeeeeeeeeeeeesteees s seesesses s sessassssesss s s s sasessssssaneanssnsasssesens 4
24 14390-G4 LOCK NUT, 1/4-20 ..cvoeveereeeeeesesesssssssasssesssessesssessasssessssssssasssessssssasssnssnsssssses 4
25 71707-GO1 | EXTENSION SPRING........coetteeeererrsseescsesaessessessessasssessssssessessssssssessssssaseans 2
26
27 71766-G0T | CATCH BRACKET .....oorveemreeeescensssessssssesessssessssssesssssessssnss e ssessssssssesses 2
28 00414-G6 BOLT, 1/4-20 X B/8" LGi..ouvurrrrerereressesssseeesessessesssssssssessssssssssssssssssssssssssssssssssssens 4
29 00559-G7 WASHER, 1/4" ......veeeveernerineesssaessesssessaessssssesssnsssssss s sassssssssssnsssssssssansssssnssssned 4
30 14390-G4 LOCK NUT, 1/4-20 .ovevveererreeveesesasesssesseesssssessessssssssssss s sesssssssssssssassasssneens 4

Service Parts Manual Page U-20



| TRUCK BED, FLAT & CARGO Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.

31
32 71673-G01 PROP BRACKET .....coctiieieteiieeree e ssseeseesssesssassssesessessssassssesenssssesssessseassnsessees 1
33 71657-GO1 o SO T ] 5 P 1
34 00560-G3 WASHER, 172" ..ttt sttt ee e s aa e s e e s s e e s e e e enees 1
35 15121-G1 WASHER, 1 1/4" X 3/8" ... ettt sec e s s st e e s e sne e e s s eane e e e s nn 2
36 10387-G3 COTTER PIN, 3/32 X 3/4" LG ....eerieeeeersceinsiriessirseesseeesesee s sesesesceses s e aesssenenns 2
37
38 71777-GO1 DECAL (WARNING).....coiiereeiiarieeeree e reie e setesseee s s e seene s seneessesne e s s e e s s ssmnessns 1
39 71200-GO1 LABEL (LOAD WARNING)...c.ctttiieeirstrereieeenieeeecreessseessesresssseesseses e sssnessesenenans 1
40 74157-GO1 SIDE RAIL SUPPORT ...ttt sestrereseeessee e ssraeeseenesssss e ssesssssansessesees snensessans 4
41 74161-GO1 BACK RAIL SUPPORT .....iiiiiicitiercteeecreeesreessaneesereessesnseesesssssssssessssanesnansessand 2
42 16705-G1 SCREW, 1/4-20 X 1" LG c.eeieieirtreeeeiee et ses e see st sae s sene e e e e nne e 12
43 00559-G7 WASHER, /4" ...ttt e s s st e s e s nns 12
44 14390-G4 NUT, 17420 ..ottt st saaess s e s snee e s s ane s ssee s sesneesseseresnnen 12
45
46 74167-GO1 SIDE CARGO RACK, 40" (PASSENGER SIDE).....c.ccccovevieriirrieirecrcene e 1
47 74167-G02 SIDE CARGO RACK, 40" (DRIVER SIDE) ......cttveveeereiierrieeesaeeessseseessesesessesens 1
48 74079-G01 TAILGATE RETAINER BRACKET......co et se e 2
49 00666-G6 SCREW, #10 - 12 X 3/4" LG ....oeeeeieeeeerccreeeer et e s cree e e e n e s e s en e s s e e 8
50 74162-G03 REAR CARGO RACK ... it r e s seee s s e e s s esane s s sne s s sane s ssmnesnnes 1
51
52 XXXXX-XX BOLT, 1/4 - 20 X 7/8" LG (SEE BODY SECTION)
53 XXXXX-XX WASHER, 1/4" (SEE BODY SECTION)
54 XXXXX-XX LOCK NUT, 1/4 - 20 (SEE BODY SECTION)
55
56 74168-G01 SIDE CARGO RACK, 48" (PASSENGER SIDE).....cccoocireiieerceerercereesesveeeseeeenas 1
57 74168-G02 SIDE CARGO RACK, 48" (DRIVER SIDE) .......ccvreerieecceeeceee s eceeerecnean 1
58

Page U-21 Service Parts Manual




TRUCK

| Gasoline Vehicle BED, FLAT & CARGO

e

Service Parts Manual Page U-22



| TRUCK BED, REFRESHER Gasoline Vehicle

TRUCK BED

Page U-23

Service Parts Manual



| Gasoline Vehicle TRUCK BED, REFRESHER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75420-G02 REFRESHER COOLER........cccoiriiiiitectie et eessse e sme e 1
2 28093-Go1 REFRESHER DECAL ..ottt 1

Service Parts Manual Page U-24



| WEATHER PROTECTION

Gasollne Vehlcle

SUN TOP

DETAIL A

1 - Includes ltems 2 - 19

1
DETAILB/&—13

@

FRONT OF
VEHICLE 16\6
e
17
N -
T

| | DETAILC
| ] (FRONT)

@ 15

FRONT OF
VEHICLE 16\@

19

16
18/@

DETAIL D
(REAR)

—2

Page V-1

Service Parts Manual



WEATHER PR

AAAAAA

Front Top
Strut

26 - Includes ltems 27 - 28

23

REAR VIEW MIRROR

21 - Includes ltems 22 - 24

3-SIDED SOFT
ENCLOSURE

Service Parts Manual

Page V-2



| WEATHER PROTECTIO | | Gasoline Vehicle

Front of Vehicle

4°

Windshield
Retainer

Front of Vehicle

49

Page V-3 Service Parts Manual



WEATHER PROTECTION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 75350-G** SUN TOP KIT (INCLUDES ITEMS 2 - 19) c...ccei ittt 1
2 27069-G** SUN TOP....oiitr e s e 1
3 75045-G01 FRONT STRUT ...ttt s ssae s s ens 1
4 01035-Go1 BOLT, 5/16 - 18 X 2 1/4" LG ..c.eeiieeierrscteie et ns e 4
5 00905-G8 LOCK WASHER, 5/16".......cciiiiiiiie i 4
6 75048-G01 SPACER, 1/2"....o o e 2
7 00570-G2 WASHER, 5/16" ...ttt 6
8 75343-G01 REAR STRUT (PASSENGER SIDE)........ccccceviininnticiniinienrssre s 1
9 75343-G02 REAR STRUT (DRIVER SIDE) .......coceitiiireerieeniece st secses s 1
10 00439-G6 BOLT, 5/16 - 18 X 1 3/4" LGi.....tivirieccriecreieniesinie et 4
11 00571-G2 WASHER, 5/16" ...t s 8
12 15121-G1 WASHER, 3/8".....utiiiirtti s 2
13 11098-G6 LOCK NUT, 5/16 = 18....uiierirtinetnirie it 4
14 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) .....cccvvvinriiriierirecienenne 2
15 00753-G6 SCREW, 1/4 - 20 X2 1/4" LG (STAINLESS STEEL) .....cceevvriiiirniiiecneenns 2
16 00559-G7 WASHER, 1/4"...... e s 8
17 75051-G01 SPACER ...ttt e e e 4
18 00891-G2 LOCK NUT, 1/4 = 20....oiiiieeeectiiitttntcnssesne s sn s 4
19 19853-G1 D Y = e e PP 2
20
21 19528-G2 REAR VIEW MIRROR KIT (REQUIRES SUN TOP)

(INCLUDES ITEMS 22 - 24) ....cccciiiiiiiertiic it ssnesse s ssssens 1
22 19496-G1 REAR VIEW MIRROR........ccoiiiiiticcn et 1
23 19502-G2 SUPPORT BRACKET .....oivieimrtiniiisisii e e 1
24 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) .....cccoeirrriiciiiiceee, 1
25
26 75367-G03 3 SIDED SOFT ENCLOSURE (REQUIRES SUN TOP)

(INCL ITEMS 27 - 28) ...oeiviitiiiieiiinents sttt s ssss s ssas e saees 1
27 * ENCLOSURE ..ottt s 1
28 * VgLCRO ........................................................................................................ A/

Service Parts Manual Page V-4



Gasoline Vehicle

e

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta, GA
30904. Telephone (706) 729-9911 or FAX (706) 729-9955

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.

29

30

31 75524-G01 | WINDSHIELD KIT (FLAT) (INCLUDES ITEMS 32 - 38) ...ceovvevermeeeeessseneessseeee 1
32 | EGWFX03 WINDSHIELD (FLAT) (30/70 DURAYL) w...oooourmeveeeesesressssessesssnessssssneeeseees 1
33 | EGWHC12 SASH, 26" LG .vveeeereeeeeeesesesseemsesesssssssesessesssssssssssssnssesesssnessssssssesssssssneees 2
34 | EGWHS12 BOLT, 1/4 - 20 X 1 3/4’ LG. (STAINLESS STEEL) ....ovoervrvrreeeeeesesereeessssnee 2
35 | EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ..uv.ovvveeerneveeesssesressssessssssasesssssaseeesssons 4
36 | EGWHG13 RUBBER GROMMET ......cooooumreeeeeesssssesseesesssssesssssasesssssssesssssssessssssaneees 2
37 | EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) w..ooeveurveeeeeeeeessesseeeessesessessnnee 2
38 | EGWHL14 SAFETY LABEL ...oooorreveeersersssseesessssssssssssssssssssssssssssssessssesssssssessssssneseees 1
39

40 | 75525-G01 | WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 41, 42, 34 - 38).......cooovvvrernneeee. 1
41 EGWSX03 WINDSHIELD (SPLIT) (30/70 DURAYL) ......oorveemreeeeeeeeseessssseesssssenesssneneend 1
42 | EGWHC10 SASH, 127 LG rveeereereereeeessssessssssssessssssssssssssssesssssssssesssssssesssssnsesssssassensssend 2

Page V-5 Service Parts Manual



Gasoline Vehicle WEATHER PROTECTION

Service Parts Manual Page V-6



| WHEELS AND TIRES | asoline Vehicl

1 - Includes ltems 2 - 4

6 - Includes Items 7 - 9
11 - Includes ltems 12 - 14
16 - Includes Items 17 - 19
26 - Includes ltems 27 - 29

e

Page W-1 Service Parts Manual



| Gasoline Vehicle WHEELS AND TIRES

6" CHROME HUBCAP
22

8" CHROME HUBCAP
21

GOLD / SILVER SPOKE HUBCAP
23,24

Service Parts Manual Page W-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 27772-G09 | WHEEL AND TIRE ASSEMBLY, LINKS 1 (INCLUDES ITEMS 2 - 4)........cooveoe AR
2 27772-G10 CARLISLE TIRE (LINKS 1 18 X 8.5 - 8) ..vveeeeeveeemeeeseseeeesssessssssssssssseeseeeseen AR
3 15169-G1 WHEEL RIM (4 LUG) c.coveeeeeeemeeeeemeemsmmensaseassssssesssssssssessseeesesessseessesseesesesenenees AR
4 11657-G1 VYRV =y =Y Do AR
5
6 27772-G03 | WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 7 - 9)........ AR
7 27772-GO7 CARLISLE TIRE (TURF SAVER 18 X 8.5 = 8) ...covveveeeeeesereaeesesssssssseseeeeeeeees AR
8 15169-G1 WHEEL RIM (8 LUG) cccvooooeeeeeeeeeeeeeeeeeeeeesessessssssessssessossessseeemseseesseseseseseenen AR
9 11657-G1 VALVE STEM....ooeroooeeeeeeeensmmmemesmmmssssssesssssesssssssssssssssesssssesesesssessssessssesemennnne AR
10
11 | 27775-Go1 | WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 12 - 14)........ AR
12 | 27775-Go2 CARLISLE TIRE (USA TRAIL 6 PLY 18.5 X 8.5 - 8) «.ecuveesseesseseeereeerererreeen AR
13 | 15169-G1 WHEEL RIM (4 LUG) e eeeeeeeeeeeeeeeeeeessssssseessseesessenesesssssssssessssssseseessessesee AR
14 | 11657-G1 VALVE STEM ..oooeereeeeeeeeeeessesmesseessesessseesmessasmmsessssssssesessssessssesssessseeseeeeseseeenees AR
15
16 | 27784-Go1 | WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 17 - 19)....... AR
17 | 27784-Go3 CARLISLE TIRE (USA TRAIL 5.70 - 8) v.coeveeeeeeeseessesssssssssseeeeeseeesseseseseennen AR
18 | 33678-GO1 WHEEL RIM (8 LUG) ccooveeeeeeeeeeeeeeeeeeesssessesessesseessccseemseensesesssssssesseessssessseen AR
19 | 26482-GO1 VALVE STEM (METAL) cvvvvveeeeeeeeeeeeeeeeseessesssssesesssseeseseeeeneeeseesssseseseesesesssesen AR
20
21 | 14913-G* 8" CHROME HUBCAP (OPTIONALY....vvveeeeeeeeeseeeesesessesesasessssssssssseseeeseseesseseseee AR
22 | 16042-G* 6" CHROME HUBCAP (OPTIONAL) ....v.eeeeeemereemmeremeessesesseeeesseeeseeeeeeessesssessessesss AR
23 | 19241-G* GOLD SPOKE HUBCAP (OPTIONALY .ccveeeeeeeeeeeeeersesesssssssssssssseseessesssssseseeeneee AR
24 | 19241-G* SILVER SPOKE HUBCAP (OPTIONAL) c.cccooeeeeeeeerresssssessseseseseseseeeeseesessseeeeesenee AR
25
26 | 27772.G01 | WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 27 - 29)............. AR
27 | 27772-Gos CARLISLE TIRE (LINKS 18 X 8.5 - 8) c1sesecesseeceeeecremmemereeeeseeesessssssessssssssneen AR
28 | 15169-G1 WHEEL RIM (8 LUG).cccooooeeeeeeeeeeeeeeeeesssessesessesseseeceeseemmesseesessessessessessseeeee AR
29 | 11657-G1 VALVE STEM ..oooveeeeeeeeeeeeeeeemeessesessseessesssssseessasessssssssssssseeessssesesessesssssssssesenees AR

Page W-3 Service Parts Manual




SPECIALTY PRODUCTS

Service Parts Manual

Appendix - A



':'fl SPECIALTY PRODUCTS I

SPECIAL TOOLS Part No.
DRIVE CLUTCH PULLER ...ttt sbs s s a s 19779-G2
FLYWHEEL PULLER......cceiiiiti ittt b s s s e s sa s s 27111-Go1
L0 Y I O I 8 1 T TR 27851-GO1
TACHOMETER ... bbb e s et s b e s b e s b e s e an s 72526-G01
FEELER GAUGE........oooitie ittt s e s e s bbb 72525-G01
COMPRESSION TESTER ...ttt 72524-G01
ENGINE REBUILD MANUAL ..ottt s n s s ss s s 27615-G01
REAR AXLE REBUILD MANUAL ...ttt ettt ne st s 27660-G01
CURRENT INDICATOR ... oottt e ss e s s b s e s s e e 16489-G1

DIGITAL MULTI-METER ...ttt ettt s e nn e enas 27481-G01
CRIMPING TOOL ..ottt sttt s ss s s ee e st e e s e e sae et e st e se e e e et esntenseras 27765-G01
SLIDE HAMMER (AXLE/HUB REMOVAL) .....ooeititiieetiriee sttt sn e e s e 15947-G1

SLIDE HAMMER (AXLE REMOVAL ONLY) c..ooiiiiiiiiiiiiiiiis sttt 18753-G1

PERFORMANCE PRODUCTS

BATTERY PROTECTOR, 14 OZ AEROSOL ......cooiiiiiiictiieee et ss e s 75500-GO1
CARBURETOR & CHOKE CLEANER, 15 OZ AEROSOL ......ccceooivirtriinenteeeereee e 75501-G01
WHITE LITHIUM GREASE, 14 OZ AEROSOL .......oiiieeieee ettt e 75502-G01
PENETRANT/LUBRICANT, 15 OZ AEROSOL.......ccioiiiiiiiieeniicnnsssi s 75503-Go1
MULTI-PURPOSE CLEANER & DEGREASER, 14 OZ AEROSOL ......c.ccccniiriniteninieircsnssennenseene 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OZ LIQUID .......ccooviiiiininiisrsinnnnissns e ssesseens 75505-G01
BATTERY CLEANER, 32 OZ W/TRIGGER SPRAYER .....ccoiicitrrttncne e 75506-G01
BIODEGRADEABLE CLEANER, 32 OZ W/TRIGGER SPRAYER........ccccoioiiiiniinininnesecneeiie 75507-GO1
MULTI-PURPOSE VALUE PACK ..ottt bbb s 75508-G01

*BATTERY PROTECTOR, 4 OZ AEROSOL
*PENETRANT/LUBRICANT, 4 OZ AEROSOL

*WHITE LITHIUM GREASE, 4 OZ AEROSOL
*CARBURETOR & CHOKE CLEANER, 4 OZ AEROSOL

PAINT

HUNTER GREEN - TOUCH-UP PEN........coiitiitt s 28432-G02
INDUSTRIAL YELLOW - TOUCH-UP PEN .....cciiiiiiiciiect st 28432-G03
HUNTER GREEN - 12 OZ. AEROSOL........coiiiiiieiniieet et ne s s s en e ene 28140-G09
INDUSTRIAL YELLOW - 12 OZ. AEROSOL .....oootiieiiceeieeeiereee st see e e s sns s 28140-G14
ENGINE OIL

4-CYCLE ENGINE OIL, 10W-30, 5 GALLON.......ccoiiiiririrentie ettt se e ne e 25730-G03
4-CYCLE ENGINE OIL, 10W-30, 12 QUART CASE .......ccoiiieirceecrtecre et see st see s 25730-G04
4-CYCLE ENGINE OIL, 10W-30, QUART BOTTLE ........cciiiriciicneceeerere et se et sne s 25730-G06

Appendix - A Service Parts Manual



___ ACCESSORIES

ACCESSORIES LIST

Service Parts Manual

Appendix - B



| CCESSORIES |

Kit
ACCESSORY LIST Number
ASHTRAY KIT ...ttt 75109-G02
BED LINER KIT (40")..c.utiietiiiiiiniceccrrcirsse st sse s sessens 74035-G03
BED LINER KIT (48")....cciiireiniiiinientninines e 74035-G04
CAB, STEEL (WITHOUT DOORS).......ccoivmiririiiniiectn e 74240-GO*
DOME LIGHT ..ottt e 20495-G2.
DOOR SET (STEEL) ...uctiticiiiirie ettt 74241-G0*
DOOR SET (VINYL) weoitieieemiiiriee et es s 74242-G01
DUMP KIT, ELECTRIC ......oiviiiiiirctrtre e 74164-G02
ENCLOSURE, SOFT, 3 SIDED ....c.ccciitiiiiiiieenrsceneeese e 75367-G0*
FAN, COOLING / DEFROSTING ........ccoiiiniiiiii i 74242-G01
HEATER ... s 22559-G2.
HITCH KIT (BALL) ..ottt e 75326-G02
HITCH KIT ("C") cttriririiin it 75327-G02
HOUR METER KIT ..ottt 75114-G02
MIRROR, RECTANGULAR, SIDE MOUNTED ......cccocvininiiiiiiiencnen 27924-G01
MIRROR KIT, INSIDE REAR VIEW ......coooiviiiiiiiencrenne e 19528-G2.
MIRROR KIT, ROUND, SIDE MOUNTED (6" CONVEX)......c.ccccevscvrnnnene 75400-GO01
RAMP KIT .ttt ettt sne e 28334-G01
SPARK ARRESTOR KT ...ttt 25747-GO1
STROBE LIGHT, CAB MOUNTED ......cooiiiiiiicri e 74245-G01
STROBE LIGHT, STRUT MOUNTED. .......cccconiiiiniierercreeereeseenes 75354-G02
SUN TOP KIT .ottt st st sne s 75350-G0*
SWITCH PANEL KT ..ottt 74250-GO1
TURN SIGNAL KIT .ottt 75107-G02
VAN BOX ..ttt 28361-G01
WHEEL COVERS 6" CHROME .........ocooiiiiiiener e 16042-G* .
WHEEL COVERS 8" CHROME ..........cooniiiitecetee e 14913-G*.
WHEEL COVERS, GOLD SPOKE.........cccoiiiririenetre e 19241-G*.
WHEEL COVERS, SILVER SPOKE .......c.cccoiiiriirenieeeseeeerene e 19241-G* .
WINDSHIELD KIT (REQUIRES SUN TOP KIT) ...coveereririrerereecereeenaenens 75524-G01
SPLIT WINDSHIELD KIT (REQUIRES SUN TOP KIT).....ccceevererenerennnne 75525-G01
WINDSHIELD WIPER ...t 74244-G01
WORK LIGHTS, CAB MOUNTED ......ccoooeetimetiieriereet et seeessseeens 74247-GO1
WORK LIGHTS, STRUT MOUNTED........cccecertrerrerenesseraneeseesreeesenenees 75354-G01
WORK LIGHTS AND STROBE, STRUT MOUNTED ......ccccoceeerrceererennns 75354-G03

................ ELECTRICAL SYSTEM
............ WEATHER PROTECTION
............ WEATHER PROTECTION
............ WEATHER PROTECTION
.................................. TRUCKBED
................... ENGINE & MUFFLER
........................... CAB & VAN BOX
................ ELECTRICAL SYSTEM
............ WEATHER PROTECTION
........................... CAB & VAN BOX
................ ELECTRICAL SYSTEM
........................... CAB & VAN BOX
........................ WHEELS & TIRES
........................ WHEELS & TIRES
........................ WHEELS & TIRES
........................ WHEELS & TIRES
............ WEATHER PROTECTION
............ WEATHER PROTECTION
........................... CAB & VAN BOX
........................... CAB & VAN BOX
................ ELECTRICAL SYSTEM
................ ELECTRICAL SYSTEM

Appendix - B Service Parts Manual



[EZGO0]

a IR Company

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia USA 30903-0388

Inside USA Phone: 1-800-227-7029, FAX: 1-800-752-6175

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4601

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	
	
	
	
	
	
	
	
	
	
	A_Accelerator
	

	
	
	
	
	
	
	
	B_Air Filter
	

	
	C_Body
	

	
	
	
	
	
	
	
	
	
	D_Brakes
	

	
	
	
	
	
	
	
	E_Cabs and Van Box
	

	
	
	
	
	
	
	
	
	
	
	
	
	
	F_Carburetor
	

	
	G_Clutches
	

	
	H_Direction Slector
	

	
	
	
	J_Electrical System
	

	
	
	
	
	
	
	
	
	
	
	
	
	
	K_Engine and Muffler
	

	
	
	
	L_Engine and Starter Mounting
	

	
	
	
	M_Front Suspension
	

	
	
	
	N_Fuel System
	

	
	
	
	P_Rear Axle
	

	
	
	
	Q_Rear Suspension
	

	
	R_Seating
	

	
	
	
	S_Starter/Generator
	

	
	
	
	T_Steering
	

	
	
	
	U_Truck Bed Manual Lift
	

	
	
	
	
	
	
	
	U_Truck Bed Electric Lift
	

	
	
	
	
	
	
	
	U_Truck Bed Flat & Cargo
	

	
	
	
	
	
	U_Truck Bed Refresher
	

	
	V_Weather Protection
	

	
	
	
	
	
	W_Wheels and Tires
	

	
	
	
	
	
	
	

